XEARICCDFAZTZ R BHAICRD +RICIEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

AT F v AEREEE 1:8 Scale Radio Controlled .21 Engine Powered 4WD Racing Buggy
MAINTENANCE MANUAL /NFERNO MP7.5 Sports 4 readyset (with KT-6)

@&

MotorS/Jorts

4 N
ORNKIFHE TIBICHEBL THD E T AV TFHYRAP/IN—YDRIBEDIRIC OA VT FYAP/IN—YRIRT BBIE. EXAPHREELIBRVES

SZILLTLREEV, XUTFYAPEITORNENLAIL. BELKSD ICREMITTLREE W,

DOERFEIES U FYHI—F—EREE TRV ADE LI,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop. @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend

der Montage am Modell verlieren.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder @Faire attention de ne pas perdre de vis ou autres petites pieces du
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie chéssis ... En cas de perte, les remplacer immédiatement.
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO

Deutschland. y . . .
@ Tenga precaucion de no perder ninguna pieza a la hora de realizar

. . e el mantenimiento o de cambiar algun repuesto.
@ Cette notice décrit les différentes phases de montage et de 9 P

maintenance du modele. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del

modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la
T

hora de cambiar algun repuesto.

HE FINEST RADIO CONTROL MODELS

.
31279-MMO01 (FOER{LTE)




fic % 2% 2 %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

W+ RZA/\— (K F /N
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

MIZITITHERTER

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

4 N
FYRCAS>TWSTE o
TOOLS INCLUDED .N7 ydT'I'/N\/?Pl
GELIEFERTE WERKZEUGE Flee € Nose Fliers

achzange

,g

OUTILS FOURNIS

Pinces plates
HERRAMIENTAS INCLUIDAS

Alicates de punta fina

WAL >F (1.5mm, 2mm, 2.5mm, 3mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschlussel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm)

=y /{—
Wire Cutters
Seitenschneider

—F )

A

ERATZ2ITEORIRWICIE. +ERL TS W,
CAUTION: Handle tools carefully!
>\ WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
= IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

WOy 5—FA7
Sharp Hobby Knife

Schartes Bastelmesser /77 7777777
Cutter

Cuchilla de Hobby
i {eusszr cevent E

BT LREEEA
Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

Peut-étre utilisé comme clé a bougie.
Puede utilizarse como llave de bujias

ial Gl
= ] [ = KYOSHO Special Glue
B+RA—J)LLVF e
Cross Wheel Wrench Instant Glue
Felgenschluessel Sekundenkleber

Clé démonte pneus
Llave de ruedas

Colle cyanoacrylate
Pegamento instantaneo

I TRIDER.

KYOSHO AXRY v )L )L—

(1) /BEFORE YOU BEGIN(1)

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Pince coupante <A = M R | %
S\ Disl .
Alicate cortacables N H .?(EI/‘ ‘/D7/97’fﬁf~) H
1.5mm % +  Screw Cement S
M Schraubensicherung .
2mm J | E] E Frein filet .
2.5mm ¢ Awl . Fijatornillos .
.
f Spitzahle 4 LocTe| o
Smm Poingon = > E No.94402 |77 S
Punzén . .
mtFLYF (] : —J:
CI’OSSWrenCh ®eeccccccccccccccce ee®
grguzschlgssel /Y= R R E R PR P PR
1é en croix EI:':\ Scissors
Llave de cruz Schere — d_ ||=II II.|I
@75 LY FELTRATEXT Ciseaux ="
° Tij W) —g—
Can be used as plug wrench. jera SPFA7TvY)—X
Krezenschluessel ! SP KNIFE EDGE REAMER

REIBAHLE
ALESOIR SPECIAL No.36219
HERRAMIENTA TALADRO CARROCERIA

TAMINRET, BE1 ~ 15mmOARBIFHNTEZIETT, o
No need to pre-drill! Drills neat 1 ~ 15mm holes directly! <
UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm ¢
Locher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm
sans effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORNC TEEDZ EISERLTLREE L,

@I DHABTZRFHH. BEZEET S,
@ b DRNEZHEND B,
KA—FR REDHD LS, BEVLWRDODIR
FEREDN Bt I —H— AT FTTEREE L,
QNS BERBOFELY A XZMEBZIBVNLSICT B,
Z2EIC U TR UL SHEITS,
O@TPERZffith D&l - - -
fid CHNEL THRMDEES NS X THIHT

FEEL,
IEU, B@mAER T 2ETHD D EXDEN
BLIBDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’'s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an lhren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

‘ Correct
ALRARNRRANY Richtig
T | T T Bon
Correcto

ﬂ\\\\\\\\\\\\\\\\\\\\\\\“

i

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Veérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.

Pemar Model S.A. no admitira reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada paso.
@A la hora de apretar Tornillos Autorroscantes(TP):

Apriételos firmemente en la pieza donde corresponda.

No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



ML TRIDER

(2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

SEAE DR

How to read the instruction manual:

: CDERTHIIT2RE L ZDEH.
LIWIEREm O &RT. BRI, ER.
Ry NROE@RIE. ERFEERWNTF—
No.WMFiFsnTWEd, ART/IN\—=V%E
BATDRIETF—No.ESHRL T EE L,
EBAERTREL DY —IHIMERSINT
WET, Y—7IERL THILTEESD
TLlEEW, Y—7 DFHBEIE. FR—Y
DFICHDET,

: Gives the name of the part being made and
the serial number of steps for assembling.
B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key
Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

Ow>

: Die Nummer der Baustufe sowie das zu bau-
ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene
Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

So funktioniert die Bauanleitung:
Comment lire les instruction:
Cémo leer el manual de instrucciones:

(

StEAGI
( Exemple Beispiel

Example )
Ejemplo )

70Y K RANRY 2 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera %

(45 x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A: Numéro de la plage de montage et le nom de
la piece a assembler.

B: Numéro de référence de la piece, nom, illust-

ration en grandeur réelle et quantité utilisée.

Toutes les pieces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

C:

=)

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,
mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

SBEEICFELNTVWEY—Y

SER U THEIMT S

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BREERICEEY %o

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

‘ JLREERITEET %,
Apply rubber type glue.
QB Gummikieber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

IR ZE5,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

XIOAYVIHZEZRS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EERU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAEAY NT B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'excés.

Corte el sobrante.

[ l=zhyvbhd2,

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

)| %4 EN

ik,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

]
"

2mmO Nz H T3 (Bl) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

B

2mm

X AEY S5 ICHITS,

(W  Ensure smooth, non-binding movement when assembling.
s Das Teil muB3 sich leicht bewegen lassen.

La piéce doit pouvoir pivoter autour de la vis.

Asegurese que la pieza se mueve suavemente.

@, ESDIBICHEIIT S,
:@ Assemble in the specified order.
©) In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sehaladas.

X

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

N =S




Différentiel / Diferencial

77 £+ / Differential / Gear Differential

4x4mm £y hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

55 E

Méplat

- ;

®6mm 0>
O-ring
O-Ring

Pour l'avant et I'arriére)
Delantero y Trasero)

® (7av k/UvH)
For front and rear)

zavk/YUvHA
For front and rear
vorn & hinten

Pour l'avant et 'arriére
Delantero y Trasero

Superficie plana

Flat surface\%

abgeflachte Seite

Yy —H)
For center)

Joint thorique

®8x16mm XF YT

D4 x 1omm ¥ L

) Pour le centre)
Shim ) Central)
Unterlegscheibe

Rondelle de callage

(
(
(Mitte)
(
(

(
(
(vorn & hinten)
(
(

tv5—HB
@\ 4x4mm For center
\ X Mitte
D/@ Pour le centre
Central

Arandela
BallBearing [~ )\ 6
Kugellager S NN ( A
Roulements a billes .(
Rodamiento @®26x14mm ¥+ 7 (8) 6
Shaft (Black)
Welle (Schwarz) N \
,,,,,,,, 3 Axe 2.6x12.5mm (Noir)
Eje 2.6x12.5mm (Negra)
| F— 3 \ )
Y . . . . > ! P -
2 77 %V / Differential / Gear Differential | [OM ,?oll,:]f;nt ;j ZE ;::)r/cZnteﬁrﬁ
Différentiel / Diferencial % X vorn & hinten X Mitte

@® (7avh/UTvE)
(For front and rear)
(vorn & hinten)

(Delantero y Trasero)

3x12mm TPHSE R Ei>
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm R
3 =)
Tornillo 3x12mm TP F/H @Z'gﬁa:‘:’(rglrgcg v h R
DW ”””””””” 12 Welle (Schwarz)
. < Axe 2.6x12.5mm (Noir)
®8&x 16mm /\7 V¥7 Eje 2.6x12.5mm (Negra)
Ball Bearing
Kugellager s 3
Roulements a billes ®6mm OU>%
Rodamiento O-ring
O-Ring
Joint thorique (£~ % —H)
ffffffff Junta Térica (For center)
77777777777777777777 3 (Mitte)
(Pour le centre)
(Central)

(Pour l'avant et l'arriere)

Pour l'avant et I'arriere
Delantero y Trasero

Pour le centre
Central

JAv A/ tY5—H
Front / Center

Vorne / Mitte

Avant / Pour le centre
Delanteros / Central

#50000 - 100000

PRY::]
Rear
Hinten #3000 - 5000
Arriere
Trasreos

FTITAAI No0.96753

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

(ZAOv k/UVH)
For front and rear)
vorn & hinten)

Pour l'avant et I'arriére)
Delantero y Trasero)

#3000

(
(
(
(

3x12mm

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X2

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

GlE=PN IR ZED,
Must be purchased separately! Apply grease.
Das Teil ist nicht im Bausatz enthalten! Fetten.

Doit étre acheté séparément! Graissez.

Debe comprarse por separado. Aplicar grasa.




)£+ 7R 7 X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

Yrz

Rear Differential

Hintere Gear Differential
Différentiel Arriere
Diferencial Trasera

- WEEEZ T, Ny Y
3 b2 :/ a EE}E%?% o
Adjust the backlash

with the shims.
Zahnflankenspiel mit

Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles.
Ajuste la holgura con

las arandelas.

2.6x8mm TPHYZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

4x20mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm

4x25mm

&%Z.GXSmm

2.6x8mm

Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H

g2 Do

""""" Ball Bearing
Kugellager
4 x25mm TPYSER 13 x 16mm ¥ A (B Thick) Roulements a b
TP F/H Screw 2 s (5 Thin) Rodamiento
SK Treibschraube Shim

Unterlegscheibe
Rondelle de callage
Arandela

Vis TP F/H 4x25mm
Tornillo 4x25mm TP F/H

2

4 B)8x16x5mm XFYVYy  (38x16x4mm 7YYy

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

illes

A7 ¥+ /R 7 X/ Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

4 x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm
T

ornillo 4x15mm TP
i R 2

@QTarrhhv7(8)
Joint Cup (S)
Getriebeausgang (S)
Noix de cardan (Courte)
Vaso Salida Palier (S)

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

> FS5RHICEY NERZEEY %,

Firmly tighten the set screw onto the flat surface.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

@// 5x4mm

4x15mm

B =5 DIRICHIZIT %, TIREED, E XYOYIHIEES,
Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.

Realice el montaje en el orden indicado. Aplicar grasa.

Aplique liquido fijatornillos.




5 ¥+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
(ECE(ECE(E(E%] ,,,,,,,,,,,,,,, 4

4x15mm

&4)(15'“[“

Carter de différentiel avant / Caja de transmision Delantero

E 70Oy hxFvR v o X/ Front Gearbox / Vorderes Getriebegehduse

>R EEZT,
Ny oo va
ZHET B,
Adjust the backlash
with the shims.
Zahnflankenspiel mit

19,20

Distanzscheiben justieren Q Q

Ajuster I'entre-dents
avec les rondelles.
Ajuste la holgura con

las arandelas.

AR N

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

4 x20mm TPE X
TP Screw
LK Treibschr
Vis TP 4x20mm

Tornillo 4x20mm TP
ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- ffffffff 2

4 x20mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2

2.6x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

2.6x8mm

Tornillo 2.6x8mm TP F/H

Ball Bearing

Kugellager
(1913 x 16mm ¥ s (JZ Thick) uge a9

¥ I (3% Thin)
Shim
Unterlegscheibe
Rondelle de callage
Arandela

Rodamiento

Roulements a billes

(B®8x16x5mm XFUVY  (38x16x4mm RFYVJ

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4x20mm

Ml Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

TIRER B,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




'7 70Oy MR w o X/ Front Gearbox / Vorderes Getriebegehéduse
Carter de différentiel avant / Caja de transmisién Delantero

> TSREICEY NEXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm

5x4mm v hEXR 4x20mm TPHZEX @yaryrhy 7L
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

>+ ~— [ Chassis
Das Chassis / Chassis / Chasis TR
N =

AN

4x15mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm \

Tornillo 4x15mm TP F/H 4x15mm\% %/ 4x15mm
CE(ECE(E(E(E@D ,,,,,,,,,,,,,,, 2

x¥OvIHERS,

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




Y% —F+¥ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

3x12mm(F/H)

TL—FFv U= (VA
Brake Caliper (Rear)
Bremssattel (Hinten)
Plaquette de frein (Arriére)
Zapata freno (Trasero)

TL—FFv /=
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

#97mm
approx. 7mm
ca. 7mm
environ 7mm

(©
O
©

Y aprox. 7mm

3x12mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x12mm
TL—F/0y R (B) Tornillo 3x12mm F/H
Brake Pad (Black)
Bremsbelag

Garniture de frein (Noire) 3x12mm EX

Zapata freno (Negra) Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm

ﬂIlllllllllllllllllllllll **************** 3

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

3x12mm

1 O Y& —F Ry X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

% @0 IFERFEL TWEE Ao
ORGO4Z HEWRH 12X L\,
is not sold separately.
urchase ORGO04. 2
Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil &1, ORG-04.
La piece {0 n'est pas vendue
séparément. Acheté ORG04
no se vende por separado
Adquiera () ORGO4.

Q0

@) (5w
(Short)
(Kurz)

(Courte)

(Corto)/ -

4x15mm

4x15mm TPH I ER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

3x6mm HIEZ
F/H Screw
SK Schraube
Vis F/H 3x6mm
Tornillo 3x6mm F/H

= 2L TR T,

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

pilll YN-L
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.




4x10mm

Support amortisseurs arriere / Soporte amortiguadores trasero

3x20mm RN
‘ Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
[

') 74> JX— 27— / Rear Shock Stay / Hintere Dampferbriicke

Aguijeros a utilizar.

23

3x20mm F¥vv FER 3x10mm TPEX

3x10mm

Cap Screw TP Screw

Inbusschraube LK Treibschr

Vis Vis TP 3x10mm

Tornillo allen Tornillo 3x10mm TP
2 (s 1

3mm 7S vIMHFy

4x10mm EX 3x12mm TPE X Flanged Nut

Screw TP Screw Stoppmutter

LK Schraube LK Treibschr Ecrou épaulé

Vis 4x10mm Vis TP 3x12mm Tuerca con collarin 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP = 3x12mm
@ﬁmﬂﬁm ———————————————— 4 g - 2 (O @] —————————————— 2

1 2 D« > X7 — [ Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén 3x15mm
[
=
> ERDEREICER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos

de tornillos

4x15mm

3x15mm

3x15mm TPEX 4x15mm TPEX 4 x20mm EX
TP Screw TP Screw Screw
LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm

———————— o (o2 (>

4x20mm

FRUTHML TS, %EEI@UJ:%C?&El‘ZTéO

Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.




1 3 U A>3 / Rear Suspension / Hintere Aufhéangung  OARIA »ROY—Y
Suspension arriére / Suspension Trasera ! ;Z::Et'ght “Rﬂ‘fjlli;klfsdr;Ra’r’kien
® = HIF >LOY—Y ,  Drolte Marqué “R”
Fo; o Marked “L” ~_ Derecho "R" derecha
Links L links markiert AN
Gauche Marqué “L” AN
Izquierda "L" derecha @ AN

s

X 4x12mm ey bex 00000 e e = =

s : N
'9/} g L Set Sorew %No.1162 4x12mmMt v k2% AT 3
s -~ G ESEEC NGRS [~ Fi
N\ v Y Vis BTR 4x12mm $EJ.:'J%]_—LE7§\E_[F!5‘L7Q~ D&EI,
{ Prisionero 4x12mm By using Part No.1162 4x12mm Set Screw,

adjustments for the ground clearance can be made.
Bei Verwendung der 4 x 12 mm Gewindeschraube
(Art.-Nr. 1162) kann die Bodenfreiheit justiert werden.
Il est possible d'ajuster la garde au sol en utilisant
les vis 4x12mm (#1162).
Utilizando la pieza No. 1162 Tornillo Prisionero
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> E SRR
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.
Réglage de la garde

f% )
5x4mm
/r
Oy
® C ]

®8x16mm XF7UvY
Ball Bearing cand

+
Top Oben
Haut Parte superior

Kugellager . Bottom unten au sol.
Roulements a billes  @3x8x5mm 75A5—  5x4mm €Y hEZX Bas Parte inferior Para ajustar la altura.
Rodamiento Plastic Collar Set Screw ~ ~
Kunststofflager Gewindestift B QO EMDAR—Y—ERHFT S & T,
Entretoise plastique Vis BTR 5x4mm RA —ILR—ADEENTEET,
,,,,,,,, 4 Casquillo Plastico Prisionero 5x4mm Adjust the wheel base by using the other
@ |:| ——————————————— 2 mm """""""""""" 2 spacer instead of (36) .
=) Der Radstand kann durch Einsatz des
. R 3x48mm ¥ v 7~ (B anderen Spacer's fuer Teil 36 justiert werden.
E-iirgfsfliﬂe)r) (692.6 x 17er‘;1 ?V 7k Shaft (Black) Ajuster I'empattement en utilisant d'autres
E-Ring (Silber) W E;I Welle (Schwarz) . entretoises que la piéce .
Clips (Argent) elle Axe 3x48mm (Noir) Ajustar la distancia entre ejes utilizando otro
ps VA9 Axe 2.6x17mm Eje 3x48mm (Negra) casquillo en vez de (36).

Clip (Plateado) Eje 2.6x17mm m 1
O 4 — e - Wﬂ

o N S ~ B H .
1 4 A>3 [ Rear Suspension / Hintere Aufhédngung
Suspension arriere / Suspension Trasera

G)5x38mm FY v AMOYR
Adjust Rod (D
Gestaenge

Biellette réglable
Tirante ajustable

T 2 oo

@7.8mm ;R—JLT> R ca. 17mm
Ball End environ 177mm

aprox. 17mm

Kugelpfanne

Chape
Roétula
@
@)=
> IVDHZAMNHERY,
""""" 4 The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
SIS A Le coté avec le déport est le pas inversé.
X Must be purchased separately! El lado con la muesca es el lado con
Das Teil ist nicht im Bausatz enthalten! \_ rosca inversa. Y,
Doit étre acheté séparément!
Debe comprarse por separado.
EHSDIRICHEI TS, V EARU&LSITHEILTS, 2 2ty MELTS (f). R, = ERUTRITSM,
Assemble in the specified order. Assemble left and right sides the same way. W4 pssemble as many times as specified. True-to-scale diagram. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le cté droit. Assemblez aussi souvent qu'indiqué. Illustration & I'échelle. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion.

10




1 5 Y H A>3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

4x74mm V¥ T K
Shaft Welle
Axe 4x74mm  Eje 4x74mm  ---------- 2

i i

3x1mm*vv7EZR  @EYVT (B) @) 7.8mm ERR—IL

. £-rng (Siven Flange Ball Holes for mountin
Inbusschraube E-Ring (Silber) Kugel m. Bund ) 9 £ IF
Vis Clips (Argent) Boule épaulée Diese Bohrungen verwenden R
i P Trous pour le montage. For Right
Aguijeros a utilizar. Rechts

Drolte
Derecha

Tornillo allen Clip E (Plateado) Hj Rétula biselada

ERIFA
For Left
Links
Gauche
Izquierda

1 6 7Y AR ¥ 3> /Rear Suspension / Hintere Aufhangung | [GM
Suspension arriére / Suspension Trasera ©)

@3x25mmRAYY1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

) —

@)7.8mm VI/FHR—IL
Ball
Kugel
Rotule 7.8mm

I:O:I Rétula 7.8mm

)R

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

B %5 DIEICHEII T3, % EERU&LSICHEIITS, E SER U THII TS,
Assemble in the specified order. Assemble left and right sides the same way. oMl Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

11




1 7 >+ — / Chassis
Das Chassis / Chassis / Chasis

©C ] )

3x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

NLozOw RiR—IL
Torque Rod Ball
Kugelpfosten
Rotule épaulée
Rétula rigidificador

3x10mm

TRSerew - @eamm YUSHK—)L E@68mm A—LT K (L)
Vis TP 2015: Ball Ball End (L) Kugelpfanne (L)
S 1 oxTomm Kugel Chape (L) Rétula (L)

Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————— 1 U

Rotule 6.8mm
Rétula 6.8mm

G

1 8 70 K5 ){—2RF— | Front Shock Stay / Vordere Déampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

NGB AN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar o

3x12mm TPEX 3x20mm F¥v v 7EX  4x10mm EX 3mm 7SV IMF YN
TP Screw Cap Screw TP Screw Flanged Nut
LK Treibschr Inbusschraube LK Treibschr Stoppmutter 4x10mm
Vis TP 3x12mm Vis Vis TP 4x10mm Ecrou épaulé
Tornillo 3x12mm TP Tornillo allen Tornillo 4x14mm TP Tuerca con collarin 3x12mm

3x12mm

|ty - 2 (I - 2

i
©

E ERUTHEIITSF.

% EERULSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12




>®

1 9 70y MY A>3 / Front Suspension / Vordere Authangung| |€
Suspension avant / Suspension Delantero ©)

4x10mm Fv¥ v 7TER [ pagEll 4x10mm
Cap Screw For Right
Inbusschraube Rechts

Vis Drolte > R(D?_‘?”
Tornillo allen Derecha Marked “R"
%mmmm ———————————————— 4 R links markiert
Marqué “R”
B8 x 16 x 5mm "F U5 "R" derecha
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

G92.6x17mm ¥+ 7k
Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

I R 2 @FvIINS—

Vis BTR 5x4mm

Prisionero 5x4mm (/7N | ||
[ 2 > 4

»LONY—7

Knuckle Collar Marked *L”
5x4mm v hEZX Lager L links markiert
get S_c(;ew i Bague épaulée de fusée 'I'\C?riguﬁiek da
ewindestift Casquillo q

e —

@ LRI
For Left
Links
Gauche
Izquierda

20 70y kY A~R> Y 3 / Front Suspension / Vordere Authangung| |€
Suspension avant / Suspension Delantero

pall)E

E'J V5 (6R) For Right
E-ring (Silver) Rechts
E-Ring (Silber) | Drolte
Clips (Argent) Derecha
Clip (Plateado)

4x12mm £y hEX
Set Screw S
Gewindestift @
Vis BTR 4x12mm

@EY VT (B) Prisionero 4x12mm 9 N ®
E-ring (Black) @&~ -
E-Ring (Schwarz) @9
Clips (Noir)

Clip (Negra)

@)3x38mm ¥+ 7k

AR
For Left
Links
Gauche
Izquierda

Il est possible d'ajuster la garde au sol en utilisant clearance.
les vis 4x12mm (#1162). Zur Justierung der
- Utilizando la pieza No. 1162 Tornillo Prisionero Bodenfreiheit.
X BB Fo 4x12mm, podra realizar ajustes en la altura Réglage de la garde au sol.

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

con respecto al suelo.

Shaft  Welle )
Axe 3x38mm  Eje 3x38mm Top Oben
[I] [I] Haut Parte superior
,,,,,,,,,,,, 2
@)4x74mm ¥ 7k b
Shaft Welle ¥No.1162 4x12mmdty NEXEERT 5 & &
Axe 4x74mm  Eje 4x74mm HERAENTRICEDET, T
m ﬂ] By using Part No.1162 4x12mm Set Screw, Bottom Unten
,,,,,,,,,,,, 2 adjustments for the ground clearance can be made. Bas Parte inferior

Bei Verwendung der 4 x 12 mm Gewindeschraube  p». B35z 52 5
(Art.-Nr. 1162) kann die Bodenfreiheit justiert werden.

For adjusting the ground

PAra ajustar la altura.

Doit étre acheté séparément!

Debe comprarse por separado.

B =5 DIRICHIZIT %, % EEGRU&LSICHEIITS,
Assemble in the specified order. Assemble left and right sides the same way.

In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le coté droit.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados.

x¥OvIHERS,

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

13




2 1 70y kY ARV 3 /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantero @*

706.8mm VIRl | B2V DHBHFIER, =
Ball The Side with groove g

Kugel is reverse screw.
Rotule 6.8mm Die markierte Seite hat \

Rétula 6.8mm ein Linksgewinde
[[]] ——————————— 2 Le coté avec le déport #I6mm
est le pas inversé. appgox. 6mm
Uy (8 Lado con rosca inversa. ca. omm
E )27 () environ 6mm

E-ring (Silver)
E-Ring (Silber)
Clips (Argent)
Clip (Plateado)

aprox. 6mm

,,,,,,,,,,,, 4

@3 x 40mm ¥+ 7 k (B) Q
Shaft (Black)
Welle (Schwarz) | . _ o L
Axe 3x40mm (Noir)
Eje 3x40mm (Negra)

(I 1l
—————————— 2
@®3x25mmR YU 1—EY
Screw Pin
Schraubachse
Vis

Tornillo Pasador

-

76.8mm R—)LT> R
Ball End
Kugelpfanne
Chape
Ratula

O 2

@)5x22mm PV v A MO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

22 >+ >— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

| o e 1

4 x20mm TPH S EX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
O 25 DIRICHEIZT 5, %EEIEUJ:%C%EEZTéO e ERUTHEII TS
l Assemble in the specified order. Assemble left and right sides the same way. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans 'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

14



Y% —F+ Ry 2 X/ Center Gearbox / Die mittlere Getriebegehduse

Carter de différentiel central / Caja central

(O RBTL— kB3B8
RYF TR Do

3x3mm Lty hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 2
3x10mm TPE X

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂmmwm —————————————— 4

Bend the rods if they contact the plate.
Hebel ggf. nach oben biegen.

3x3mm Courber la came de frein si elle entre
en contact avec la platine.
Doblar si contactan con la placa.
3x10mm 14mm

7mm
t

>EVWEDZEHER,
Use thick one.

I Dicke beachten!
A Utiliser I'entretoise épaisse.
Utilizar el grueso.
J
24 AT 7> | Steering
Lenkung / Direction / Direccion
4x10mm EX
Screw
LK Schraube
Vis 4x10mm
| Tornillo 4x10mm
- 2
96 x 10mm X %)L > E=EITER
Metal Bushing Note the direction.
Lager Einbaurichtung beachten.
Bague Métal 6x10mm N9tez lesens.
Casquillo Metalico 6x10mm Fijarse en el dibujo.
N
——————————— 2
@RFFIVITHT—
Steering Collar 3mmFrAYFY bk
Lager Nylon Nut
Entretoise Kunststoffmutter
Casquillo direccién Ecrou nylon
Tuerca Nylon
J

Ol

3x10mm 7y ¥y —
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

ATF7IVTEY
Steering Pin
Lenkungsstift

Axe Direction
Hexéagono direccion

SERL THEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

o L EETEY A

[ Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

1 R,

LU | Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

15




25 AT7 ') | Steering
Lenkung / Direction / Direccion

4x10mm

4x10mm EX
Screw
LK Schraube
Vis 4x10mm

™

4x10mm S ER
F/H Screw
SK Schraube
Vis F/H 4x10mm

3x15mm S EX
F/H Screw
SK Schraube
Vis F/H 3x15mm

i

3mm FAAYFY b
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

@ """"""" 2

F=I—hZ—
Tapered Collar
Scheibe, konisch
Rondelle incurvée
Arandela biselada

(9 6.8mm R—JL (3R)
Ball (silver)
Kugel (silber)
Rotule (argent)

~ Tuerca 3mm
g
96.8mm R—LTV R (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Rétula (L)

@4 x40mm 7Y AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

Tornillo 4x10mm

Tornillo 4x10mm F/H
I ,,,,,,,,,,,, 2

Tornillo 3x15mm F/H

4x10mm

> RIEHDEZXENLTES,

Remove these screws and
retighten after installing ({00).

Schrauben entfernen und nach
Montage von wieder festziehen.

Retirer ces vis et les revisser
apres avoir installer .

Afloje estos tornillos y apretarlos
después de instalar ({(0).

P [ TER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

£W
Long
Lang
Longue

Largo A0

Short
Kurz
Courte
Corto

Rotula (Plateada)
O™
3mm  Fvh

Nut

Mutter

Ecrou

#924.5mm
approx. 24.5mm
ca. 24.5mm
environ 24.5mm
aprox. 24.5mm

> BDHBANERY,
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

3mm

(
(
(
(
(

e

U

FAAYFYR)
Nylon Nut)
Kunststoffmutter)
Ecrou nylon)
Tuerca Nylon)

3x15mm

3x15mm

> EXDEEICTER,

Note the types of screws !
Auf verschiedene

Schraubentypen achten !

Vérifier bien le type de vis
a utiliser !

Fijarse bien en los diferentes

tipos de tornillos

1 U TR T B
=l Pay close attention here!

Vorsicht! Wichtiger Hinweis!

Attention! Avis important!
Preste atencién.

XyOv =R,
k)

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & 'échelle.

Dibujo a tamafo real.

L4

EARU LS ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

16




26 I> Y [Engine
Verbrennungsmotor / Moteur / Motor

3

Tornillo 3x6mm Arandela
[ 1

45x10mm T vy —

@ Arandela 4.5x10mm
,,,,,,,,,,,,,,,,,,,, 1

x6mm E'X @05 x 20mm > Ly
Screw Shim
LK Schraube Unterlegscheibe
Vis 3x6mm Rondelle de callage

Washer | ()  |es
Scheibe
Rondelle 4.5x10mm

4.5x10mm

3x6mm

@»\‘) “\ ‘

Ivyvizyhk
Engine Unit
Verbrennungsmotor
Moteur
Motor

27 I > /Engine ®\@
Verbrennungsmotor / Moteur / Motor *

Vs

PRI DT EXZHIT 5.

Insert a sheet of paper
before installing.

Ein Stueck Papier beim
Einbau dazwischen legen!

Insérer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

3x8mm EX

Tornillo 3x8mm
ﬂmnnmmm —————————————————— 4

Screw
LK Schraube
Vis 3x8mm

3x10mm Fv¥ v 7TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

Bl

Front
Vorne
Avant
Delantera

3x8mm

IYvIVTyEyTU—

Engine Assembly

Verbrennungsmotor 3x10mm
Moteur

Motor

B %5 DIEICHEIIT %,
osll Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.
Realice el montaje en el orden indicado.

17



28 Y4 RH—K /Side Guard N 0 J 5
Seitenschutz / Bavettes de protection / Paragolpes lateral 7* AN .

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂx\\\\\\\\\\\\\\\\\\\‘r —————————————— 6

9 N 7 Z— / Muffler
Resonanzrohr / Echappement / Escape

2

3x10mm HZER
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

4x4mm £y hEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm7 7Y IfFy b

Flanged Nut

Stoppmutter

Ecrou épaulé

Tuerca con collarin 77— IcELETHITS,
N @] Bend the wire to fit the muffler into position.
\‘ fffff 1 Gemaefl Resorohr biegen

= Courber si nécessaire.

Doblar para poder instalrlo en el escape.
%EEEUJ:BL:,%E_TZ‘C%O ?Rﬁj\’éib‘y INERH

Assemble left and right sides the same way. AN Cut off excess.
Bauen Sie eine linke und eine rechte Seite. Uberschiissiges Material abschneiden.
Assemblez le c6té gauche comme le coté droit. Coupez I'exces.
Realice el montaje de igual forma en ambos lados. Corte el sobrante.

18




Tank / Réservoir / Deposito DERERTIHL XY,
§\3x1 5mm To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.
Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.
Afin de protéger le moteur de la poussiere, se procurer e filtre & essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para prevenir la entrada de suciedad en el motor

‘%*ﬁl—@ >4 | Euel Tank Q@LYVYVEIIVFIONSTFSIHIC. FIFEDNo0.1876/4%I 7 « L5 —

@w->ayFa—F11ommichy ~
Cut the @ Silicone Tube to 110mm Length.
Silikonschlauch @ auf 110mm ablangen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

§/3x10mm
3x10mm
> EXDEHEICER,

- Note the types of screws !

- Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis & utiliser !
Fijarse bien en los diferentes tipos de tornillos

: _— @wp->vavF1—T60mmicay ~
3x15mm TPER 3x10mm TPHSER Cut the @ Silicone Tube to 60mm Length.

™ Scrgw P F/H'Screw Silikonschlauch @ auf 60mm ablangen.

LK Treibschr S_K Treibschraube Découper une longueur de 60mm de la durite
Vis TP 3x15mm Vis TP F/H 3x10mm silicone @

Tornillo 3x15mm TP Tornillo 3x10mm TP F/H Corte el tubo de silicona @ con una longitud

DO - - - 2 | B - 2 de 60mm.
0 50 100 150

31 707K / Radio / RC-Anlage %2xzomm
Radio / Equipo de Radio 2x8mm

2x20mm EX
Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

777777777 1 @

2x30mm EX ()
Screw LK Schraube
Vis 2x30mm  Tornillo 2x30mm ()

s -~ N
"\/ — 2x30mm
2x10m%

% 2x10mm (i§)
R 1 < ?g ' E/ (Silver) (Silber)
2x8mm TPER oel=—"A (Argent) (Plateado)
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

2x10mm EX (8R)
Screw (Silver) RK Schraube (Silber)
Vis 2x10mm (Argent) Tomillo 2x10mm (Plateado)

——————————————————— 1 %l
2% 1omm E'2 3x8mmER s 24y F
X 1umm Screw LK Schraube 3x8mm \ Switch
Sgrew RK Schrgube Vis 3x8mm  Tornillo 3x8mm \ Schalter
Vis 2x10mm  Tornillo 2x10mm Interrunteur
m\\\\\\m\\\\\\\\ ——————————— 1 ﬂ|||||||||||||||| 777777777 2 Interru gtor
SERL THII TS, il 2nmDN%ZE 5 1T B (B) o
Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen J.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

19




32 707K / Radio / RC-Anlage g )
Radio / Equipo de Radio ARy

Sponge
Antenna \
Antenne
Antenne
Antena

Schwamm
Mousse
Esponja
TvoEy
Hook Pin
Karrosserieklammer
Goupille B AARY I ADTEMICIE. ARV IFEEANDERW,
Clip carroceria Better to fill some sponge between radio box and receiver as well as battery.
Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.
C-/GVA;;Z. ———————— 2 Pour une meilleure protection, insérer de la mousse pour caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los componentes eléctricos.

REE
Receiver
Empfénger
Récepteur
Receptor

ARy
Sponge
Schwamm
Mousse
Esponja

A PAES
Battery
Akku

Accu
Bateria

LtO/N\NyF—7
Cellophane Tape
Klebebeband
Cinta adhesiva
Cinta adhesiva

33 707K / Radio / RC-Anlage
Radio / Equipo de Radio

I

A

Ia A

3x10mm TPHSE R ' | \,/

TP F/H Screw

SK Treibschraube

Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4 3x10mm

3x10mm

20




34 707K / Radio / RC-Anlage
Radio / Equipo de Radio

RTFT7Y Y =R
Steering Servo
Lenkservo

Servo de direction
Servo de direccién

E

3x12mm
Ay ML —R Wﬁ

Throttle Control Servo
Gasservo

Servo de gaz
Servo de Gas

B (v aRyy—H) #
(For transponder.)
(Transponderhalter)
(Support de puce de comptage.)
(Para el transponder)

3x15mm TPE X
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

«»\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\"- —————— 2

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\ww- ——————————— 6

3x12mmTPE X
TP Screw
LK Treibschr

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube

Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m ————————— 8

Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x15mm

Cords
Kabel
Fiches
Cables

/o
@\
<

> XV —Z#EiRT 5,
Connect the servos to the receiver.
Verbinden Sie die Stecker
Brancher les fiches.
Conectar.

» X DEHEICER,
Note the types of screws !
Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos

3x10mm

3x10mm

35 707K / Radio / RC-Anlage
Radio / Equipo de Radio

1T
Parallel

Parallel

Paralléle Paralelo

3x3mm £v hEX

@2F7YvIOyR

Set Screw Steering Rod
Gewindestift Gewindestange
Vis BTR 3x3mm Tringle direction
Prisionero 3x3mm Tirante Direccion
[ 1
,,,,,,,,,,,, 1
ER UL THIZI TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

21




07K / Radio / RC-Anlage NN 20y ~MLay R
36 Radio / Equipo de Radi ’ ® Y —/k—> Throttle Rod
adio / Equipo de Radio Servo Homn Gheneatinge

ﬁe:’vohprnd Tringlerie d' accélération
o W R alonnier de servo Varilla de Gas
@XAOv kLAY kK Horn servo

Throttle Rod

Gasgestange
Tringlerie d' accélération
Varilla de Gas

2x8mm

3x3mm
\g /
l /
NS
g
@w->vavFai—T10mmichy b
Cut the @ Silicone Tube to10mm Length. 1%
Silikonschlauch @ auf 10mm ablangen.
Q

Découper une longueur de 10mm de la
durite silicone (24 . < q
Corte el tubo de silicona @ con

una longitud de 10mm.

P
=
> FfT © #913mm

Parallel & @ FM% approx. 13mm
Parallel Y P ca. 13mm : approx. 10mm
Paralléle @ ; e / environ 13mm Z\’z):)?g:(r.nmmm cg.p1 omm
Paralelo aprox. 13mm " am environ 10mm

N environ 13mm  @prox. 10mm

aprox. 13mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2mm Ty v —
Washer
Scheibe
Rondelle 2mm

2x8mm TPE X
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP
R 1
ATy

Spring Feder
Ressort Muelle

@2mm R bk /t—
Stopper Stellring
Arretoir  Prisionero

JL—F0Ov R
Brake Rod
Bremsgestange
Tringlerie de frein
Varilla de freno

Ve

@~ Ua>Fa—Tsmmichy b
Cut the @ Silicone Tube to 5mm Length.
Silikonschlauch @ auf 5mm abléangen.
@2x145mm79‘v7\7—ﬂ S Découper une longueur de 5mm de la durite silicone @ .
Adjuster Rod  Stange Corte el tubo de silicona @ con una longitud de 5mm.
Tringle Tirante

[ I

o IREERCESELS kv [CIZzhvbd 3,

I Ensure smooth, non-binding movement when assembling. 4 Cut off shaded portion.
Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus.
La piéce doit pouvoir pivoter autour de la vis. Coupez la partie grisée.
Asegurese que la pieza se mueve suavemente. Corte la zona oscurecida.

22




A0y ML >4 —3JF% | Throttle Linkage Adjustment

Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<Za—KZI)>
< Neutral >
< Neutral >
< Neutre >
< Neutro >

</\1 >

< High >

< Vollgas >

< Plein gaz >

< Méaximo gas >

<JL—=*
< Brake >
< Bremse >
< Frein >
< Freno >

III[I'

el

@ LAI—1

@ TAl—7Ox Al

Brake Adjusting Knobs
Einstellung der Bremse
Réglages des molettes de frein
Palancas freno

@ Upper Linkage — Rear Brake
Oberes Gest. — Bremse hinten
Tringlerie supérieure — Frein arriére
Varilla superior — Freno trasero

@ Lower Linkage — Front Brake
Unteres Gest. — Bremse vorn
Tringlerie inférieure — Frein avant
Varilla inferior — Freno delantero

>

(- 0.3mmB T B AN ES i )
20—FAEEXTHRET 2,
Adjust the carburetor with this

screw so it cannot close more
than 0.3mm.
Vergaser so einstellen, dass
ein 0.3 mm Spalt offen bleibt
Ajuster I'ouverture du carburateur
avec cette vis. Toujours laisser
une ouverture de 0.3mm.
Ajustar el carburador con este
tornillo para que no cierre
mas de 0.3mm.

Vs
-

38 I>3YY [Engine
Verbrennungsmotor / Moteur / Motor

No0.92304
@HDT 7 —UJ—F—
HD Air Cleaner
Luftfilter
Filtre a air
Filtro Aire

N0.96169

@I7—7")—F—A4)L(100cc)
Air Cleaner Qil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

3x10mm

O %)), ), ), @) 1$/\—YBRFE L TWEH Ao N0.92304 HDI 77— U —F—%FEAL TR E W,
Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "No.92304 HD Air Cleaner" instead.
Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhéltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

Les pieces N° 257, 258, 259 et 260 ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre & air, réf. 92304.
Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

B

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

| - 1

X BUBA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

SN RAZENY T B,
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez 'excés.
Corte el sobrante.

23




39 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm FAOYFY b @AH>5— (M)

@ ol

2.6mm Ty — _
Washer Hh7—(8)
Scheibe Collar (Black)

Rondelle 2.6mm

@ Arandela 2.6mm
,,,,,,,,,,,,,,,,, 4

Nylon Nut Collar (White)

Kunststoffmutter  Gleitlager (Weiss) <

Ecrou nylon Entretoise (Blanche) @ @
Tuerca Nylon - d

Casquillo (Blanco)

Gleitlager (Schwarz)
Entretoise (Noire)
Casquillo (Negro)

&3mm o> @ ” 77777777777 4
oRmg  @®ERNY
Joint thorique Esltk;)n
Junta Térica Pic;to?wn
@ Pistéon
@Gcury
Cring [ O ) 4
C-Ring
Clips en "G"
ClipC

(% 6.8mm K—JLTV R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rotula (S)

C e 4

B EICIEH B,
Fit into groove.
In die Nut einsetzen
Introduire dans la rainure.
Insertar.

G J

5

@) @@ - 70> A
(Short) — For Front
(Kurz) — Vorne
(Courte) — Avant
(Corto) — Delanteros

®E®-vrm
(Long) — For Rear
(Lang) — Hinten
(Longue) — Arriére
(Largo) — Traseros

$

2)-70AY ~A
Short) — For Front
Kurz) — Vorne
Courte) — Avant
Corto) — Delanteros

R)-UVA
Long) — For Rear
Lang) — Hinten
Longue) — Arriere
Largo) — Traseros

(
(
(
(
(
(
(
(
(
(

70V A
For Front
Vorne
Avant
Delanteros

YA
For Rear
Hinten
Arriere
Traseros

40 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

»%Z0E D ENS
CHEVWERTANDS,
Fill in until shock oil

nearly overflows.
Daempfer bis zum
Rand befuellen
Remplir jusqu'a la
limite du débordement.
Rellenar hasta
el borde.

/ﬁ

pLTEE, [EZLD,

> EXNVETIF S,
Pull down the piston.
Kolben ganz nach

unten ziehen.
Descendre le piston.

Tire del piston hacia abajo. bulles d'airs.

I

I

I

:

I
FUIN—F A !
Shock Oil |
Silikon-Oel I
Huile silicone !
Aceite amortiguadores :
(#350) I
I

I

I

I

I

I

I

I

»RBETAND,
Insert deeply.
Korrekt einsetzen!
insérer

profondément..
Insertar
completamente.

1

1

]

1

I

I

1

1

]

1

I

I

1

1

]

1

I

I

:

]
j'> - t
- 2 L—XICEL H

BRY 5.

Check if piston

moves smoothly.
Kolben muss sich

and down to get rid of air bubbles.
Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind
Puis, actionner doucement le piston vers
le bas et vers le haut afin d'éliminer les

Mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

I
I
I
I
I
I
I
I
I
I
Then, gently move the piston up :
I
I
I
I
I
I
I
I
I
I

leichtgaengig bewegen.
Vérifier que le pitson

bouge librement.
Compruebe si el

piston se mueve

suavemente.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X2

palll:- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

24




4 1 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

(® 6.8mm R—JL (&)
Ball (Black)

Kugel (Schwarz)
Rotule (Noir)

@ Rétula (Negra)
,,,,,,,,,,,,,,,,, 4

3x12mm TPE X

TP Screw
LK Treibschr C e e Lo —
) B BERICY Y I—EED [F T et N
N 2.2 =] ~ 70V +~HA
}I'/cIJSm-m g::zzrrr?rrrlnTP EEDKRFICED L SICRELET . @\ @ (%) - 70> A For Front
“ After installing the shock absorber, adjust to (@ (Short) — For Front X Vorne
‘\\‘\\‘\\‘\\‘\\‘\\‘\\“" """"" 4 make lower arms horizontal to chassis. (Kurz) —Vorne Avant
Hintere Stossdaempfer mit dem Federring so (Courte) — Avant Delanteros
justieren, dass die unteren Querlenker (Corto) — Delanteros
parallel zum Chgssis stehgp. @ &) - YT SR
Aju_ster les amqrtlsseur_s arriere avec la bagug (Long) — For Rear X2 For Rear
afin que I_es triangles inférieurs soient paralléles (Lang) — Hinten Hinten
au chassis. (Longue) — Arriére Arriere
Ajustar _Ios amortiguadores traseros con (Largo) — Traseros Traseros
esta pieza.
42 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <70k >
< Front >
TOY RSV~ X <Vorne >
Front Shock e_l’ <Avant >
Vorderer Dampfer N < Delanteros >

Amortisseur avant
Amortiguadores Delanteros

<Uv >

< Rear >

< Hinten >
< Arriere >
< Traseros >

PR
e Rear Shock
- Hintere Dampfer
e Amortisseur arriére
Amortiguadores Traseros

3mm FraOyv+vhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

~ Tuerca Nylon
7 N
\) @ 777777777777777777 4

@3 x25mm RV J1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

o [EEERESPI AN %Eﬁlﬂoxitz%ﬁﬁ‘céo 2ty MEZTS (#). 1 {16,
K Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. W4 pssemble as many times as specified. | Temporarily tighten.
Das Teil muf sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorlaufig festziehen.
La piece doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le coté droit. Assemblez aussi souvent qu'indiqué. Vissez temporairement.
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Apriete de manera provisional.

25




54+ &1 —JL / Tire & Wheels > ESIEICY A TEFTHE . BEEENE

Reifen & Felgen / Jantes et pneus / Neuméticos y Llantas PLIOTL o BRICEETEELXT,
Lift edge of tire and apply small amount of
- N\ P HOSMIUHY Y F—ETES instant glue all around.

R —=ILDIVICEY T ULV EHBLID, @HE=hWoLTH <, Sekundenkleber wie dargestellt eintreufeln.
Slide the tires into these slots in the wheels. Clean the tire rims with Appliquer un point de colle a pneus comme indiqué.
Reifen auf die Felge aufziehen, wie gezeigt thinner beforehand. Aplique unas pequefas gotas de cianocrilato.
Placer le pneu dans la lévre de la jante. Klebeflaechen der Reifen und
Inserte los neumaticos en las llantas. Felgen fettfrei machen!

Nettoyer la surface a coller du pneu
avec un papier abrasif.

Limpie cuidadosamente
los bordes.

> JLRRY RICTEBELTY A YRANANS,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis l'inséer dans le pneu. X4
Apligue cola de contacto.

44 5 A &RA—JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas
<70k >
< Front >
< Vorne >

< Avant >
< Delanteros >

@RA=IVANYR=Fv b
Wheel Stopper Nut

Radmutter
Ecrou de roue <t >
Hexagono rueda < Rear >
S < Hinten >
( < Arriére >

< Traseras >

N

N
Py EEEERTEET 5. 4 4ty MEZTS (). % ERRU &SICHEIT, TLREERTEEYS 5.
(1Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W& Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefaladas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

26




45 /"7« / Body Shell
Karrosserie / Carrosserie / Carroceria

ORTrEVIF. RDOKLSICHITFT
BLERDOAULDIETT,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren

Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
comme indiqué.

|73h§ {Pl': ~ Doble ligeramente las presillas de
ody Fin carroceria para facilitar la instalacion.
Karosserieklammer

Goupille de carrosserie
Clip carroceria

27



h—f (70> N) / Toe Adjustment (Front) / Spurjustierung (vorn) /
Pincement (avant) / Ajuste de la convergencia (Delantero)

@ /Oy RORIZZEZT. N—ADRENTEET,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteros alargando o acortando la
longitud de los tirantes ajustables.

k——1>
Toe -in
Vorspur
Pincement positif
Positiva
Y40y R
Tie Rod K=77 K
Spurstange Toe - out
Biellette Nachspur
Tirante Pincement négatif
Negativa
LORE S LoRE B
Length (L) Steering Characteristics Length (L) Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften
Longueur Comportement Longueur Comportement
Longitud (L) | Caracteristicas Direccién |Longitud (L) | Caracteristicas Direccion
R<Y % ATFYYTRERY AR | 8E<TD A—F VY TR ORIGH
Longer. 1EmIc#%, Shorter. BL<%%,
laenger Steering becomes milder. | kuerzer. Enters corners more
Allonger. weicheres Einlenkverhalten| Racourcir. aggressively.
Mas largo. | Entrée de virage plus agressive| Mas corto. | direkteres Einlenkverhalten
Conduccién mas suave. Train avant plus neutre.
s b7k Entrada en curva més agresiva|
Toe -in Toe - out
Vorspur Nachspur
Pincement Pincement
positif négatif
Convergencia Convergencia
Positiva Negativa

P50y RORSE, EERALIKT R L,
Ensure that the length of both left and right tie rods is the same.
Sie Spurstangen muessen auf beiden Seiten gleich lang sein.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque c6té.
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica.

%+ > /\—F / Camber Adjustment /
Der Sturz / Carrossage / Ajuste del Camber

@7 y/NN—OY RORSZEZTF v V/N\—ADRHABHNTEXT,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

RAT A THF v N—

Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

RITF 1 THFv VI~
Positive Camber
Positiver Sturz
Carrossage positif
Camber Positivo

7yN—=0Av Kk
Upper Rod
Oberer Querlenker

N

Biellette supérieure ul
Superior
LORSE 70vN/U¥ Ryt
Length (L) Front / Rear Steering Characteristics
Laenge Vorne / Hinten Lenkeigenschaften
Longueur Avant / Arriere Comportement
Longitud (L) Delanteros / Traseros Caracteristicas Direccién
®r<TD 7OV | ATFZUYTREREY AL MERICE S,
Longer. Front Steering becomes milder.
laenger. Vorne weicheres Einlenkverhalten
Allonger. Avant Entrée de virage plus agressive.
Mas largo. Delanteros | Conduccién més suave.
RIF 4T FryN— IR A—F UV TPV IATHIRDPI LD,
Positive Camber Rear Rear tire grip becomes worse when entering corners.
Positiver Sturz Hinten weniger Grip in Kurven i 5 :
» - L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriere moins efficace.
Camber Positivo Traseros | Peor agarre de las ruedas en la entrada en curva.
"<TB PASDAN A—F VY IVPHEHORGHRL B 5,
Shorter. Front Enters corners more aggressively.
kuerzer. Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
Mas corto. Delanteros | Entrada en curva mas agresiva.
FATATFvVIN— DA A=F YV ITPRICI TV IATVHIIRDIC BB,
Negative Camber Rear Gives rear tires more grip when entering corners.
Negativer Sturz Hinten weniger Grip in Kurven
Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

Pryi—0Oy RORSH, EERAUIETZT L,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

B 75 / Ride Height /
Bodenfreiheit / Garde au sol / Ajuste de la altura

@V RT7—LDEY NERDFHAE TERDREN TEEXT,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriére
Ajuste de la altura delantera y trasera.

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschliissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

Ty NERZE LSS, HENTH S,
Er) v hEZX Screwing in the set screw. Ride height becomes lower.
Ride Height Set Screw Gewindestift im Uhrzeigersinn Weniger Bodenfreiheit.
Bodenfreiheit Gewindestift En vissant la BTR. La garde au sol s'abaisse.
Garde au sol Vis BTR Apretando el prisionero. Menor altura.
Altura Prisionero Ty hEREDBH S, BEH LS,

P v y—mTRFICRE. FWRESLF. RICHo < DES LB, £HOFTE@R

FRFICHIEIC DK LS ICHRET B &

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le chassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

¥No.1162 4x12mmD Yy hEXANRBETT,
(Qo~—yEE . 13~— I =%=28,)
Requires Part No.1162 4x12mm Set Screw (Refer to P10 13 and P13 20)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1162)
(beachten Sie Seite 10, Baustufe 13 und Seite 13, Baustufe 20)
Vis 4x12mm (#1162) nécessaires (se référer a P10 13 et P13 20).
Requiere la pieza No. Tornillo Prisionero 4x12mm (Ver P10 13y P13 20).

Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

28




v NMIBLANDI Y YV %iEEH T 5355 / If you use an engine other than the one included

Montage eines anderen Motors / Si vous utilisez un autre moteur / Si instala otro tipo de motor

W21V S AHh—RIVIY
Engine for .21-class cars
3,5 ccm Car-Motor
Moteur de class.21 (3,5cc)
Motor .21 para buggies 1/8

HUACLELTAAOY RS v TR, 95

@I VI VILELET. UMTO/N=YNRETT,

Option parts for using option engines.
Erforderliches Zubehoer

Piéces options nécessaires pour utiliser un autre moteur.

Piezas opcionales que debe utilizar.

DT h—HEDT YUV D £, .;;ff .J/oﬁ,;,;phi;;{j o i

Only use .21 class engine, with crank shaft Kerze Silikonverbinder Resonanzrohr
and pilot shaft as one part (SG shaft only). Bougie Durite d'échappement Echappement

Es passen nur 3,5 ccm Motoren mit Bujia Manguito silicona Escape

SG-Kurbelwelle
Utiliser uniquement un moteur de class.21
équipé d'un vilebrequin lisse. Q
Instale un motor .21 con cigienal SG.
No0.92515 ®'
R75=I34Y AT O
Muffler Joining Pipe
Silikonverbinder
Durite d'échappement
Junta silicona

BY=/R—JLR
Manifold
Kriimmer
Coude d'échappement
Codo escape

¥ Z/R—JL K (0.S.21RG/GS21R)
Manifold (0.S.21RG/GS21R)

Kriimmer (0.S.21RG/GS21R)

Coude d'échappement (0.S.21RG/GS21R)
Codo escape (0.S.21RG/GS21R)

No.39514
NYZR—=JLR(0.8.21RZ, EQ, /O v )
Manifold (O0.S.21RZ, Picco, Nova Rossi)
Kriimmer (0.S.21RZ, Picco, Nova Rossi)
Coude d'échappement (0.S.21RZ, Picco,
Nova Rossi)
Codo escape (0.S.21RZ, Picco, Nova Rossi)

o 5 G No.IF21
’ @ No.IF21
égf%j{?i\ /EaNamms
0

A

@77 VIFV. EZAVEVEIIMAT .
Exchange Diff - Ring Gear and Pinion Gear
to the option parts shown here.
Tauschen Sie die mit X markierten Teile aus, um
die entsprechenden Tuningteile zu montieren.
Changer les piéces d'origines par des piéces options
comme indiqué sur le schéma.
Cambie el Diferencial y las piezas mostradas.

No.IF106

AEA Mo
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

29



U T—VRIVIVICEDETER - FELET,
Refer below pictures. Linkage is also needed to change and adjust to your engine.
Kupplung montieren wie dargestellt. Anlenkung an Vergaser anpassen! /—\
Se référer au schéma ci-dessous. Les tringleries peuvent changer selon le type de moteur utilisé. (
Consulte los siguientes dibujos para instalar el motor. - A

TyYy X - . \
Engine / ;

Verbrennungsmotor \
>S5 T R EE SR UCRETRAITE T, Moteur
= Pull out the crankshaft and assemble the parts. Motor /
(-

Kurbelwelle nach vorn ziehen und Kupplungsteile montieren.
Assembler les piéces suivantes en maintenant le vilebrequin.
Realice el montaje de las siguientes piezas estirando del ciglenal.

3x10mm

No.IFW54B

No.BRGO001
No.IFW133 ‘m) O

No.BRG001

=
Q [ ® @ T
W b
No0.96643 No.IF108B

5x7x0.2mm

'y
[&

HKIVIVIEE>TITY Yy —ROVLDTEFE. WZRAET 2,

1

1

1

/ . No.96643 A number and / or type of shims needed to adjust would depend on the type of engine. !
5x7.x0 >mm Spiel der Kupplungsglocke mit Distanzscheiben justieren. !

) 1

1

1

1

1

N Le nombre et le type de rondelle nécessaire peut varier selon le moteur utilisé.
N La cantidad y tipo de arandelas variara segun el tipo de motor que utilice.

B DT EXZHIT B,
Insert a sheet of paper
before installing.
Stueck Papier einlegen, um
das Zahnflankenspiel zu justieren.
Insérer une feuille de papier
afin d'ajuster I'entre-dents.
Coloque un trozo de
papel entre la coronay —_ __
la campana antes de fijar
el motor en su posicion.

NA —
& j No.IF107 B (
‘ Front

- < Vorne

o Avant
‘ Delantero

4x10mm & -
W 4x10mm

4x6mm FIER 4x10mm 77y IfF vy TER
F/H Screw Flanged Cap Screw
SK Schraube Inbusschraube m. Bund L~
Vis F/H 4x6mm Vis BTR épaulée ==
Tornillo 4x6mm F/H Tornillo allen c/collarin

- * Elmmo-—— ‘

4x6mm
X BB AR / Must be purchased separately! / [Fa JER U THII TS, / Pay close attention here! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado. = \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

30




AZEZAY— (AT a>) ZERAT %5E / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@U0OYhA  IFW104 7AY RRFESAHF - v b > @9 LIS D /R — Y HIFWI04IC £ Y IR TWET,

For Front IFW104 Front Stabilizer Set Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW-104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) Bt!:!serl""'f_t'on rgf' ',FWR;‘- FWioa
Delanteros  IFW104 Barra Estabilizadora Delantero fice fa Fleza Lpcional o. :
» » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
Rétula : Tornillo 3x12mm
O 2 (-
5.8mm R—JLT> R (S)

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

@ '

25 ER=IL (3R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm £y hEZ 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

M- 2
3x4mm Y hEX
Set Screw
Gewindestift

Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

> BOALTERALET,
©) Use it as indicated. . @
Montieren, wie dargestellt.

Assembler comme indiqué.
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

ERU LTS, O &5 DIEICHENT 5, % EARULSICHEITS, o BEEEEELE - VAE:E

Pay close attention here! sl Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le cté gauche comme le coté droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglirese que la pieza se mueve suavemente.

31




®VH IF117 VYR ESA4F—Ev ~ B QY LIS DR — Y AIFI7IcE Y hERTWET,

For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF-117 Stabilisator, hinten IF-117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arrigre IF117 Barre anti-roulis arriére (KIT) 3:!:!392"03“0” rgf- IF1 1|7N 117
Traseros IF117 Barra Estabilizadora Trasera fice fa Fleza Lpcional No. :
4 N\
5.8mm M—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube &)
Rotule Vis 3x12mm "
Rétula Tornillo 3x12mm <D T
@ """""""""""" 2 ﬂl||||||||||||||l|||||||| **************** 2 o @
5.8mm R—JLT> K (S) @
Ball End (S)
Kugelpfanne (S) T 3x10mm
Chape (S) <>
Rétula (S) @

O ‘ \ J

2FER—I(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm v hEZX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm v FEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

,,,,,,,,,,,,,,,,,,,,,, 8
%%, > BOALTERLES, [
* Use it as indicated. ! @
Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.
2.6x8mm 2.6x8mm
= ERUTHILITRM. oW 2= DIRICHEIZT 5, % EARU LS ICHEIIT, o EEEEESPL® - AE:H
=l Pay close attention here!  [€88 Assemble in the specified order. Assemble left and right sides the same way. K8l Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglrese que la pieza se mueve suavemente.

32




1espeal ¥ S1HOJS ONH3ANI FEEMEISLEEE / NOILYHOJHOD OHSOAN 6002 1buAdoD @

@ @ as€eld|

Rlidiingss-g]

gsell ae11@)

SE0SM (@) _
aze E_.|@

(¢
Vs

0= \g - — - -~

< solesel]
saiopenbiuowy >

< J3lLIe INBsSiLowy >

< Jajdweq 8J8UIH > 2
< Yooys Jeay > -

S=MALAN> - -

7
YL

< (g) oJeyueleQ > -
<(g) weay > <
< (g) auiop >
< (g) wouq >
<@N~<gc>

R

< JUBAR JN@SSIOWY >
< JaydweQ Jaiaplop >

< )ooys ol >
< =\MRg&NAOc>

<elosel] >
< alauly >
< uBuIH >

< leay >

<4An> AN < [BJ}U8D [9IUBIBHIP Op Jepe) >
< 010N > “\ < asneyabagauien alepw aiq > < (1) oieyueleg > bt
< Jnsjop > N N <(}) weay > -
< JoyowsBunuuaigiap > S T AN < xoqieey Jepes > < (1) auiop >
<ouibug > .- //AKQB.,L.\P%I%\/Uwv < (Nwoig> <
A\/,\n\/HV AA_.v/_\/_H_hV

<olpey op elepueg >
< olpel aune|d >
<oye(doipey aiq >

< 8jeld olpey >

3031dS3a

331Vv103 IANA

ONNNHJIFZSNOISO1dX3
M3IA d3A01dX3 F#HEL @

<olpel ap ele) >
<olpei Janjog >
<xog QY >

< xog olpey >
<Y LK >

INO2Z00HH1 (L)

@/SE_@




ﬁj\

Z[X| / Exploded View / Explosionszeichnung / Eclaté / Despiece

70> K~/ Front/Vorne /
Avant / Delantero

<7O0yk)>
< Front (1) >
< Vorne (1) >
< Avant (1) >
< Delantero (1) >

4x20mm TP F/H)

IF111
,% N

4x10mm—€$®@
<7OY8T7 > 3x12mm(TP)
< Front Differential >

< Vorne Gear Differential >

< Différentiel Avant >
< Diferencial Delantero >

ﬂ - {1’382

A91F21 BRGO%
@IF111
97002 \

3
},&A
B q:m' N =
@T“”’
3x10mm(TP)
4x20mm(TP)
~ r
“9—@391382 !
I
I
l 4x10mm(Cap) ST T T T T TS TS T T T ST
@IF125 IF7 §>3x15mm (F/H) ! g] R
: 1
I

2 3x3mm

@ e @ ‘ ’ (L é
N 7
’
v

I
@D)IFeB , ¢
- ’ - lj—. 97006
@7 W " @iFi2s >
7

7
, 4 3x10x1mm

B3IF115

5x4mm

@I
@ wo202 \e=—@DIF130BL

<7OYhk(@2)> ! -IF128

(w0202

< Avant (2) > 3mm

< Delantero (2) >

< Front (2) > @wo141 /® :
< Vorne (2) > 3x15mm(F/H)—E

34




X#17L— b / Radio Plate / Die Radioplatte /

. . . ) 3x3
Platine radio / Bandeja de Radio gﬁ xemm
A §—2x8mm(TP)
@ 97006 e, ?
(@96183BL T 97006

2
g

Lueees

82106-03

82106-03
IF136BL

3x10mm(TP)

AY
@\ FM371
N\
@
12mm(TP %
3x12mm(TP) r%\

N
N
N
N,

3x15mm(TP) 97006

N

B \VIFZ
g (397006 \
@\i 97006 >\ \\IF27
S IF132\ §—3x3mm
R
89IF132 ' ©—® 97006

X
N

1
-l
{91F27 Q
3x3mm
(2)96183BL
97006

(%) 96183BL

X A17Ry ¥ X / Radio Box / RC Box /
Boitier radio / Caja de radio

il

=l -

82106-04

\

@ (% F/X—VERFLTLWEF A
is not sold separately.
Teil ist nicht einzeln erhaeltlich.

La piece n'est pas vendue séparément.
no se vende por separado.

35




Y% —F¥iRv T X | Center Gearbox / Die mittlere Getriebegehause /
Carter de différentiel central / Caja central

H—3x10mm(TP)

3x10mm(TP) Q1) ORGO4

OO

@IFe7B—
3x3mm /@

- ) 3x12mm
IF1SZ—@ B ® @
,-@Q\
3x12mm(F/H)

@0 1F207
(x 3, x4, x1)

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

O i/ —VERLTLhEE A, &
@) ORGO4ZE BB NKH 2SN,
is not sold separately. Buy ORGO4.

Teil ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil ORG-04.

La piécen‘est pas vendue
séparément. Acheté ORG04

no se vende por separado
Adquiera (i) ORGO4.

Moteur / Motor

T> >/ Engine / Verbrennungsmotor / | @&, @D, &), &0 i5/(—VBFHEL T F e No.92304 HDI7—2 U —F —Z AL TR,
Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "N0.92304 HD Air Cleaner" instead.

Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhéltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

Les pieces N° 257, 258, 259 et 260 ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre & air, réf. 92304.
Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

3x10mm(TP F/H) <., 3x10mm(TP)

IFW136
Q
4.5x10x0.5mm 97004 ‘,.

i
-
) a f
)
97004

3x6mm

3x10mm(Cap)

(%1701

36




)47 / Rear/Hinten/
Arriere / Trasera

)

@oro02 @1F121__

N e e

. N
N4
IF119

(5)BRG005 @

e IF114

3x15mm(TP)

Z&é& ~—3x10mm(Cap)
3x12mm(TP)

4x15mm(TP)

<UvF7>

< Rear Differential >
< Hintere Gear Differential >
< Différentiel Arriere >
< Diferencial Trasera >

4x20mm(TP F/H)

2D

- BRG005

a)]
ﬁ 92418
.9

391382

5x4mm

4x20mm

2.6x8mm(TP F/H) 1383
-3 4x25mm(TP F/H)
)

37




77 %Y / Differential / Gear Differential <7AYKN/UYTT >

Différentiel / Diferencial < Front / Rear Differential >
< Vorne / Hintere Gear Differential >
Axdmm < Différentiel Avant / Arriére >
@ < Diferencial Delantero / Trasera >

é@, . D—@ IF39

(®)IF101

3x12mm(TP F/H)

BRG005

<tY5—77 >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Centre >

< Diferencial central >

3x12mm(TP F/H)

% BRG005
R

IF104
[
%> )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
N <UVETYIN— > IF215

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

<7AYVRTVIN—>
< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >




ACE2 AA (F—No.& A% | K ES
Part Names Quantity (F530)
BRGOS| 3 oo Shiad Bearng| & X 2 683
BRGO1Z0] o Opon earig | @ X 2 840
BSW65 IZrEn\i lS\c\)/ftjsly;g\ng V7 @ xe 630
BSW76 IgleySthl\Sg\rzg;J 7 x2 630
FMS71 | Cinage Set x2 315
IF6B | Znuckio Arm 6 x 1 840
IF7 z-n\jcilébﬁj:; CLZ\O{I]a?_ x4 840
F11 | S G @ @ x 1 840
IF21 | Dyive Bovel Gaar (19| B X 1 1260
IF278 | s so @ x%@ ©x3 | 1050
IF35 sfeﬂg e X2 473
IF39 |5 e iammenatt | |@x2 189
F54 | ammeal " |®x2 315
IF55 | 7omm e |@xz 315
IF628 | Jor G (6T Srort Ty 2% 1 735
IF101 | Biferonial Shaft Set @x2 788
IF102 Igjfzagr:;;ll/g(e‘iell\Set @x2 @x4 420
IF103 g_‘i‘ffje?t;n_ti;\ Case ® ®x1 525
IF104 Jge\;tgrgg;éjréﬁt?;ljsrtaft @x2 840
IF106 | et e ) | @ X1 2625
IF110 | 3 G &) x4 210
IF111 1SJIJZ\pZnTs,iojnl\S‘r&za‘l:/t IS\et @@®x2 @aox4| 1575
IF120| ket Sot | |®@x1 @x2 630
IF113BL *SJLZ\pZnL;i;nI\PEtZ get @ Ex1 578
IF114 Igle/IEIZ;\EZrIrJieT @ x1 x2 473
IF115 | finet Hb @Ehx4 P C Srd| 998
IF116 | ot o v b x4 473

6D x1 x2
IF118 | o Torae Rod Set | xiomm cup Screm X 1| 625

3x10mm S EX

3x10mm F/H Screw X !

IF119 gleT)VT}e_eIwSiaﬁ 7k x2 788
IF1208BL gle%;\/oi:\;(_Séj_ | @x 788
IF121 V?/i,nrgysgi\j___ % % x1 525
IF122C I_[:clj(;L SXuZp;réion Arm @@ iﬂf&ngrgjsgttsxci% x4 998
F128 |5 s =7 | @@@x2 @xa | 78
IF124B gLJZ\p/_ie—\rilsJig\_I-lolder DEOHER®D®@x1| 578
IF125 | Sriversal é%gg’h‘;f? Maxe 3360
IF126BL ;rc?nfsmz;i{sﬁ;yx_;_ x1 578
IF127 /B\ur/m/o\er_ @x1 315
IF128 | Gorva Sover Sot x 1set x2| 1365
IF1298L] it b BV 1 735

K=
FHE
210

(F)

SPARE PARTS

% FOR JAPANESE MARKET ONLY.

ACE4 AR (F—No. & A% |k ES
Part Names Quantity (FiA)
ATF7IVTTL—h
IF130BL Steering Plate @ x1 525
LY —FTTIIXTIVN
IF131 | Center Differential Housing x1 525
JL—FALtvyhk
IF132 | §rake Cam Set x1 @x2 683
JL—FT1 R
IF133 | 5ake Disk X2 578
A e VAN
IF134 | 5 ke Disk Set @®®Ex4 @x2 | 1260
2BdBOO
@ x 1
@ @®x2 @@x4
. 2x20mmFRE' R
IF135B A7 ’T‘ VIR 2x20mm Screw X 2 840
Receiver Box 2x30mmFNE X
2x30mm Screw
2x8mm TPE' X 7
2x8mm TP Screw *
5 >~ 7 (125¢c)
IF187B| Fel Tank (125¢cc) @ @ x1 X2 1890
[Fagim N
IF137-1] Anti-Vibration Rubber x4 210
N7« (MP-7.5) NAFVTY=))
IF138 | Body (MP-7.5) X1 Masking Seal X 1| 3150
A —JLL>YF (17mm) | IR —)LL > F17mm
IF142 | \Wheel Wrench (17mm) | Wheel Wrench 17mm x 1 525
Y5 —=y+ 7k (L=95/TA
IF143B| Center Shaft (L=95/1p ) x 1 473
AA 2T v T~
IF144 | Singshatt @x2 683
70V M\T*+ )7 (F55E)
IF145 | Front Hub Carrier (IF5) X1 788
XAV Y% Y= (5287 )b—/MP-15 Tdixtmm 77—
IF146B)| pain Chassis (525/BIue/MP—7.E)@ X1 2xttximm Washer 2| 3885
R/JC—FV (46T)
IF148 Spur Gear (46T) @ x1 420
[0y 170457 7=/ [OBKDSTIMER)
IF208B| pjot Spaft (Inferno/DBX/DSTMER)| 1 X 1 840
A=l y M0ZR=7 77 X)
IFHO02GM| yyneel et (10 spoke-type, Gun Metalic)| {10 X 4 1470
GTN 75—
IG004 | GTMmuffler x 1set 1575
77414~ (GX2t 1 7=/1=0Ly M)
IF203 | Fiheel or GX21 / Tapered Colle| &8 @ X 1 1575
JOYK7ZyN=TL—hk
IF205 Front Upper Plate @b x 1 473
N ZR—JLR
IF206 | panifold o @ x 1 3150
L—F/{y REw
IF207 | (455 7= US 2/=Y) | @ x3 @ x 4 1260
Brake Pad Set X 1
(INFERNO US SPORTS)
AATL—K (FIL—)
IF209 | Radio Plate (Blue) | @1 735
IF213 | A7=+40Y94 27 (779%)
BK | Color Nylon Wing (Black) & x1 1050
S—REYVTTVN— @) @B B ® ® G ®
IF214 | [ (M/BSW72) ® x2| 3990
Turbo Big Shock
(M/BSW72) Ghxa
G—REVITIVR— | ®H® B G 6 @
IF215 | 1 i oo | ® x2| 3990
(LUBSW73) x4
Y IK=T71=Yty NBSW3] )
IF216 | Spock Pastic Parts Setgsw31] 20 @ @ x4 | 1050
FYR=AYT+Y Aty MBSW33
IF217 | Snock Maintenance Set(BSW33) B®®®x2 @@x4| 840
Y34 Y MammiL=17/2AJFM185)
IF218 | Joint CupdmmiL=172pcs/FM1g5)| (&) X 2 735
JYAVRAYFT—=Y
IF351 | Sjlicone Switch Boots x3 525
TU Y MRT 4y MEAER)
IFB104] _wile = p/
1777= W SHA=YAVT 11y M3-9471
Printed Body Set x1 5775
INFERNO MP7.5 SPORTS4 readyset
Color Type 1
TV MRT 4 7y MESNER)
IFB105 \ E_wfl,= H f
4777-)W1S3R=Y4VT 129 M 7-94 72
Printed Body Set x1 5775
INFERNO MP7.5 SPORTS4 readyset
Color Type 2

KX
TR
210
—#
(t32)

39




A7 J)N—" SPARE PARTS

% FOR JAPANESE MARKET ONLY.

IN—Y £

=Y %
Part Names

e A | e R
(Bisd) | FHk

| RA (F—No.& A% |*E{ﬁ KR

| RA (F—No.& A0
Quantity (Biod) | FHE

Part Names Quantity

ARy YA Oy R

IFW2 | 5pecial Tie Rod @x2 x4 630
3PCYU 7y FAT YT (1.00)
IFWS3| 3pC Ciutch Spring (1.00) x3 420
ARYE L7y /=0y K (7008
IFW108| Special Upper Rod (Front) & x2 525
ARY )7y A=Ay R (U )
IFW109| Special Upper Rod (Rear) & x2 525
3PCUZYF¥a—
IFW136| 3pC Clutch Shoe x3 1575
77ARA=T7==aL v~
IFW143 Flywheel Tapered Collet @ x1 473
>)avouvy
ORGO4| Gjjicone O-ring x 10 210
0> (P6)
ORGO6| 3. 7ing (P6) ® x 15 420
T—I=Ty v —
Wo41v Tapered Washer x 10 473
6.8mmAF—JLR—)L
W0202| 6'gmm still Ball x10 735
AVF—ARYY
W5035 Inner Sponge x4 1365
A=N=TNFEVILT
W5651 Super Multi Pin Tire @x2 2100
7x1Iximm7 v > v — (1ImmEZfEFA)
1190 | 7x11x1mm Washer @ x3 (1mm 'Isfhick) 210
6.8mm/Rh—JLT> R
1296 | 5'gmm Ball End x 12 420
EY > (2.5mm)
1382 | E.fing (2.5mm) x 10 158
EYU Y7 (3mm)
1383 | E.fing (3mm) x 10 158
1701 | &1ANIy7(77v9/€v)/410-)
BK/KP/KY | Fluorescent Strap (Black,Pink, Yellow) x 18 263
No—=7V7F+
1705 | Color Antenna @xs6 525
74023 | GXATVIV(TTvIAYR)
BK | GX21 Engine (Black Head)| ¥ X 1 15750
74023 | ABY NV S=V 2T VT
20 | Throttle Return Spring x1 158
G/a—73>7
74905 G-Glow Plug x 1 840
82106 | EEH7 > 7 F (KT-6)| | 735
-01 | Antenna for Transmitter (KT-6) X
82106 | /\1 MLIH—R KS102BK +—ARAR—> X1 6300
-03 | High Torque Servo KS102BK| with Servo Horn
82106 | Y~y b (KST02BK) | 210
-03-1 | Servo Gear Set (KS102BK)| 'S€
82106 | Zf5H KR-1NBK
-04 |Receiver KR-INBK | X! 5775

210

(F2)

HDT7—2U—F—

92304 | 4D Air Cleaner DD D®x1| 840
92-%04 E[I)DIPZr_ (glga;Z[_S?)rgr(gé @ x2 683
92304 | 15 A GoanerSpongo (e | &9 T x4 1050
92405 | &y g;;_r(ir% V7 x 4 420
92515 | A eospmt it J/olr:ésgé x2 1050
92638 én:p\sz\Ey x10 210
92696 | g o gi;}ﬁ;djm\y e xe 315
92703 l\ju?ﬂz_séf B x2 315
928438 ?:m%f@e_d (o x 4 525
92985 | it L Ao | 9 X 4 420
97001 | g rettbormmbovs B0 P X 2 630
97002 | S o G Opeut A X 10 269
97004 | Gyrch gé:%; 77 @ x 1 630
97006 II_Jinia/ge_ SZ;?F‘I;SE)(FDGS @ x2 1365
V" | Sk e ® *2 735
T | Skt ot BT X 2 630
97012 | it magniO1an e BN X 10 525
97017 | A7 Gioaner AZE{Z?_ x1 788
97025 |y ier Gasiet (GP20) | B X5 315
o70aa| 27 7T LB A TSDB4] 0 a0

Clutch Bell (LB Type/SD54)

210

(#)

Fv hDOERO—EITIEARTIK—Y E UTRFEBL TWRWINH D F T,
REATEATY 3y N—YERFBLTLETOTRENRH S W,
Some of the parts included are not available as spare parts. Purchase optional parts instead.

40




71- ’r )l/ OI L % FOR JAPANESE MARKET ONLY.

s IN—=V % AE S i) ¢ cﬁ':§| =V % nE *Ef?*%i% mE =V % B k(| kFE

No. Part Names Description |(§iA) [F: [ No. Part Names Description |(%#:4) [F#k @ No. Part Names Description |(§iA) | F k!

SIL | ¥Y)3vA4)L#100 (40cc) 210 SIL | ¥') 2vA4)L#700 (40cc) 210 SIL | ¥Y23YA4)L#7000 (40cc) 210
0100/ Silicone Qil #100 (40cc) _z | 10700 Silicone Oil #700 (40cc) " 7000 Silicone Qil #7000 (40cc) i
SIL | ¥Y)avA4)L#150 (40cc) () SIL | ¥Y)YA1 L4800 (40cc)| | 7> /\—F £630 () SIL | &) VA4 )L#10000 (40cc) (Ht3r)
0150| Silicone Oil #150 (40cc) 0800 | Silicone Qil #800 (40cc)| | for shocks. 10000/ Silicone Oil #10000 (40cc)

SIL | ¥YaY7A1)L#200 (40cc) SIL | ¥Y2Y71)L#900 (40cc) SIL | Y2y 1430000 (40cc)

0200 | Silicone Oil #200 (40cc) 0900 | Silicone Oil #900 (40cc) 30000] Silicone Oil #30000 (40cc)

SIL | ¥Y) Y74 )L#250 (40cc) SIL | ¥V )L#1000 (40cc) SIL | ¥Y YA )L#40000 (40cc)

0250 | Silicone Oil #250 (40cc) 1000 | Silicone Oil #1000 (40cc) 40000 Silicone Oil #40000 (40cc) £630

SIL | ¥ 2YA4L#300 (40cc) SIL | ¥Y3Y7A1)L#1100 (40cc) SIL | ¥J2V74L#50000 (40cc)

0300 | Silicone Oil #300 (40cc) 1100/ Silicone Oil #1100 (40cc) 50000 Silicone Oil #50000 (40cc)| | =7 F8

SIL | ¥U3v71)L#350 (40cc) SIL | ¥ 2v74)L#1200 (40cc) SIL | ¥3V74)L#60000 (40cc) | | for diffs.

0350 | Silicone Oil #350 (40cc)| | 4>/ —F £630 1200 Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)

SIL | U3>A1)L#400 (40cc)| | for shocks. SIL | ¥YIvAA)b#1300 (40cc) SIL | Y2274 1480000 (40cc)

0400 | Silicone Oil #400 (40cc) 1300 Silicone Oil #1300 (40cc) 80000/ Silicone Qil #80000 (40cc)

SIL | ¥ VAL JL#450 (40cc) SIL | ') 2Y71)L#2000 (40cc) SIL | ¥ VA4 L#100000 (40cc)

0450 | Silicone Oil #450 (40cc) 2000 | Silicone Oil #2000 (40cc)| | =7 FB £630 100000| Silicone Qil #100000 (40cc)

SIL | Y 2vA4 L4500 (40cc) SIL | YUy 143000 (40cc) | | for diffs. SIL | ¥Y3V7)L#300000 (40cc)

0500 Silicone Oil #500 (40cc) 3000 | Silicone Oil #3000 (40cc) 300000| Silicone Qil #300000 (40cc) | | 7 2 1365
SIL | ¥Y2vA1)L#550 (40cc) SIL | ¥4 )L#4000 (40cc) SIL | ¥Y2vA1)L#500000 (40cc) | | for diffs.

0550 | Silicone Oil #550 (40cc) 4000 | Silicone Oil #4000 (40cc) 500000} Silicone Oil #500000 (40cc)

SIL | ¥ 2YAA JL#600 (40cc) SIL | ¥Y2v7A4JL#5000 (40cc)

0600 | Silicone Qil #600 (40cc) 5000| Silicone Oil #5000 (40cc)

SIL | ¥YaYA1)L#650 (40cc) SIL | Y 2Y71)L#6000 (40cc)

0650 | Silicone Oil #650 (40cc) 6000 | Silicone Oil #6000 (40cc)

41



A7 3>)X—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

KA (BEA) T
FEFHRE—E¥210(HR) TY,

V4

vy,

SPAAY v —(TZv7)
SP Main Chassis (Black)
No.IGW003 %7140

¥No.1190D T v ¥+ —h\ihE,
*No.1190 (Washer) need this item.

ZaryhkhiboOoy REy
Front Torque Rod Set
No.IFW112 %735

Vv Y—ORIET Y 7

limits chassis rolling.

ARV v LA ARZ b
Special Radio Post
No.IFW113 %630
7L

Aluminum

&3,

Replaces (8.

N=RYTY5Y =27~ (70755) (F)L-)
Hard Rear Shock Stay (7075S) (Blue)
No.IFW121BL %2835

&AM,

Repla?es ).

SPA=R7y/{—0Ov R (70 M)
SP Hard Upper Rod (Front)
No.IFW123 %1050 () & 5ift,
Replaces &)).
SPA—=R7v/{—0Ov R (UVA)
SP Hard Upper Rod (Rear)

No.IFW124 %1260 (&) & %ift,
N—REATF Replaces &)).
Hard type

8989
I

&

v

JOYRATHRAT L=k (HY%%)
Front Lower Suspension Plate (Gun Metallic)
No.IFW127 %1785

&R,
Replaces @)

SPUTOFHITIL—K1" (LyR)
SP Rear Lower Suspension Plate 1° (Red)
No.IFW130 %1575
SPUTOFHARTL—K2" (T=ILR)
SP Rear Lower Suspension Plate 2" (Gold)
No.IFW131 %1575

@ L5,
Replaces 2.

AF7IT7L—k(TIL—)
Steering Plate (Blue)
No.IFW126BL %1890

N—=R&AT

Hard type

@) &5,
Replaces @7).

JAOYKRRIESAHF—tY ~
Front Stabilizer Set
No.IFW104 @1050

Ay hoO—-)LziNz3

Prevent chassis rolling of front.

UVZRIESAHF -ty
Rear Stabilizer Set
No.IF117 @1050
Uroa—)Lzizs

Prevent chassis rolling of rear.

AZN=HIRA 2T+ T K
Universal Swingshaft
No.IF125 @3360

¥No.IF39NIAE,

*No.IF39 need this item.

@D & 354,

Replaces @0), @).

ANy s=-yv 7 (70 M)
Universal Center Shaft (Front)
No.IFW13 %1680

@), &z,

Replaces @), (8.

SP7L—%F7v RV
SP Brake Disk
No.IFW122 %1890
RERHT 1 XY
Polished High Strength
&3,

Replaces §0).

R/I—=FF (467)
Spur Gear (46T)
No.IF105 %1995
AF—ILE

Steel made

13 &%,
Replaces (13).

IVIVUNTYNAR—HY—
Engine Mount Spacer
No.IF107 %630

o x

lel

N

IVIYIIV
Engine Mount
No.IF108B %630

34mm7 T4 1"+ —JL (2PF)
34mm Flywheel (for 2P)
No.IF109 %1575

72y FXRIL(3T/BBY A7)
Clutch Bell (13T/BB Type)
N0.97035-13 %2310

72y FRIL(14T/BBY A7)
Clutch Bell (14T/BB Type)
N0.97035-14 %2310

72y FNRIL(15T/BBY 1 7)
Clutch Bell (15T/BB Type)
No0.97035-15 %2310

(&5,

Repla)ges .

3PCTZA IR —ILF vk
3PC Flywheel Nut
No.IFW54B %420

N

YZR=JLR(0S-RZ €3, /ROvY)
Manifold (OS-RZ, Picco, Nova Rossi)
No0.39514 %3150

27T (R =ZR—JLRA)
Spring (Manifold)

No0.39514-1 %368

N ZmR—JL K (OS-RX, RG, RF)
Manifold (OS-RX, RG, RF)
No0.39516 %3150

42

N7 Z—AT—
Muffler Stay
No.92511 %630

3PCYZvFZXTY>T(1.00)
3PC Clutch Spring (1.00)
No.IFW53H %420
3PCUZyvFRTY>T(0.95)
3PC Clutch Spring (0.95)
No.IFW53M %420

3PCYUZvFRTY > (0.90)
3PC Clutch Spring (0.90)
No.IFW53S %420

L3,

Repla?es .

Qﬂ'ﬁ&

3PCHDZILZY ZYF¥a—
3PC HD Aluminum Clutch Shoe
No.IFW339 %1680

L3,

Replaces (0.




* 72 3>/X—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* (FEM (BR) T,
FEFHRE—E¥210(FA) T,

/Y

NI~y N B5mmy v 7k 70V M)
Qil Shock Set (3.5mm Shaft For Front)
No.IFW140 %4830

ATV~ @Smmy+ 7k UvE)
Qil Shock Set (3.5mm Shaft For Rear)
No.IFW141 %4830

RTIVT(S) Ly R-Z—=)=Y Tk
Spring (S) Red - Super Soft
No.IFW32R %945

ATV T(S) V=Y Tk
Spring (S) Green - Soft
No.IFW32GR %945

&M,
Replaces (8).

RTIVT(S) Th—-IF74T L
Spring (S) Blue - Medium
No.IFW32BL %945

27U (S) RITAK-I\—R
Spring (S) White -Hard
No.IFW32W %945

&M,
Replaces (8.

A7YT (L) LyR-Z2=){=Y 7k
Spring (L) Red-Super Soft
No.IFW33R %945

27Uy L) TU=>-Y Tk
Spring (L) Green - Soft
No.IFW33GR %945

&M,
Replaces (8).

27V (L) T—3F17 L
Spring (L) Blue - Medium
No.IFW33BL %945

A7V T (L) RIAKN\—R
Spring (L) White -Hard
No.IFW33W %945

&M,
Replaces (8.

Nho—F40>voA4>T
Color Nylon Wing

NZ—=FAAYIAYT (KRTA )

Color Nylon Wing (White)
No.IFW213W %1050

"o—Fa10vo14> 7 (7IL—)
Color Nylon Wing (Blue)
No.IF213BL %1050
HZ—FAAYIA VT (HYAF)
Color Nylon Wing (Gun Metallic)
No.IF213GM %1050
NT—=FAAYIA VT (EHL Y R)
Color Nylon Wing (Fluorescent Red)
No.IF213KR %1050
NT=FAAVIA T (EXTU—Y)
Color Nylon Wing (Fluorescent Green)
No.IF213KG %1050
NT=FAAVIA VT (EXAL YY)
Color Nylon Wing (Fluorescent Orange)
No.IF213KO %1050

NT—FAAV T4V (EHATO-)
Color Nylon Wing (Fluorescent Yellow)
No.IF213KY %1050

OO

DAVTRT—NT—
Wing Stay Collar
No.IFW7 %945

FILZH

Aluminum

@D &3t

Replaces @1).

10RR—=TRA—)L
10-spoke Wheel
BAND

4 each

& 33,

Replaces (0.

10RR—=TRA =)L ((RTA k)
10-spoke Wheel (White)
No.IFH002W %1470
10ZRR—=T KA —JL(FIL—)
10-spoke Wheel (Blue)
No.IFH002BL %1470
10ZAR=TRA—=IL (HVX%)
10-spoke Wheel (Gun Metallic)
No.IFH002GM %1470
T0ZRR=TRA =)L (BT —>)
10-spoke Wheel (Fluorescent Green)
No.IFH002KG %1470
T0RAR=I KA =)L (BEHEAL VYY)
10-spoke Wheel (Fluorescent Orange)
No.IFH002KO %1470
T0RR—=2 KA —)L (KA TH—)
10-spoke Wheel (Fluorescent Yellow)
No.IFHO02KY %1470

XIKG=y 547 N +59Y3Y (\=R)
X-Pattern Tire High-traction (Hard)
No.W5648H %2100

XIRG=2547 N N59Y3Y(YTH)
X-Pattern Tire High-traction (Soft)
No.W5648S %2100

(=5
Replaces (7).

HEEDRA —LIEHBLEE A
Wheels are not included.
C-Grip#1V¥ S
C-Grip Tire S
No.W5648S-C %2625

@ & i,
Replaces (7).

NA7OX SSYALY NA T Y3y
Micro X SS Tire High-traction
No.W5650SS %2100

C-Grip71v
C-Grip Tire
No.W5650SS-C %2625
(=23

Replaces ().

NAIARIITIAY M F793Y (\=F)
Micro Square Tires High-traction (Hard)
No.W5652H %1995
YAIORIITIAY M ET9Y3av (YTh)
Micro Square Tires High-traction (Soft)
No.W5652S %1995

) &z,

Replaces ().

KYOSHOZR~RY v L7 IL— (14g)
KYOSHO Special Glue (14g)
No0.96154 %735

B REA

Instant Glue

KYOSHOZA Y + L 754 ¥ — (220ml)
KYOSHO Special Primer (220ml)
No.96155 %2100

BB AR B OB RER
Sliffening accelerant of instant Glue

AV F =R I (A—/\1K)
Inner Sponge (Low Height)
No.W5035 %1365
AVF—=ARYI(TIYREALT)
Inner Sponge (Round Type)
No.W5039 %1365

AV F—=RRY I (\A\AR)
Inner Sponge (High Hight)
No.W5191 %1365

& 33,

Replaces @).

HEANSYT M) EEZSZYT (L)

EY 7 (18KA) E> (184 AN)
Fluorescent Strap (M)~ Fluorescent Strap (L)
Pink(18pcs) Pink(18pcs)

No.1702KP %336
HEZANTVT(L)

No.1701KP %263
EHZAZ YT (M)
1 ITO—(184KA)
Fluorescent Strap (M)
Yellow(18pcs)
No.1701KY %263

Fluorescent Strap (L)
Yellow(18pcs)
No.1702KY %336

1 IA—(184KA)

BRB7 1)L —

Fuel Filter

No.1876 %1050
BRIOTIZY vy RTU N
Shuts out dirt from fuel

e
\*._’ >

)

I7—%"'Y—+—A4)L(100cc)
Air Cleaner Qil (100cc)
N0.96169 %840

Oy 254k (FRE)
Loctite (Medium Strength)
No0.96178 %1260

Ov 754~ (F8E)
Loctite (Strong Strength)
No0.96179 %1260

XY DREHBHLE (10cc)
Screw cement. (10cc)

TIARA—ILLVF
Flywheel Wrench
No.80951B %1260

7741 —ILOES LA
Wrench Set.

7 a2—I)LR> 7 (500cc)
Fuel Bottle (500cc)
No0.96423 %1050

REHEHAR Y 7

aid for fueling

BEF 2 —7 (2.4x6x1000mm)
Fuel Tube (2.4x6x1000mm)
N0.92213 %735

@ =5,
Replaces ().

43



% FOR JAPANESE MARKET ONLY.

K G EM (BEA) T
FEFHRE—E¥210(B) T,

SPHA 7Ty —<— AN=9T=29=20 NyFU—ff) T—R¥—F¥—IYv¥—20 ORIONT600L ¥—/\=/Xy 7 (&E) TILFRXH—%—BOX 2.0
SP Knife Edge Reamer Spark Booster 2.0 (Battery)  Booster Charger 2.0 ORION1600 Receiver Pack (Hamp Type) ~ Multi Starter BOX 2.0
No.36219 %1890 N0.36216S %2730 No.36217 %1995 No.ORI12232 %2520 N0.36209 %8190
KT 1 ORE BB A= T—25—20 S{EHA (BECT 5 2)
Best tool for holing bodies. Spark Booster 2.0 For Receiver (BEC)

N0.36215 %1890

HY—FEX—%— MINI A=I\—=I\T—=0 ) —F— NIT—=V =y T —Y —>PS-25A Ev hiRy R

Thermo Meter TNOO6 Super Power Cleaner Power Zone Power Zone PS-25A Pit Box

No0.36207 %2940 No.36901 %893 No.72301 % 18690 No.72321 % 14700 No.80461 %7140

MBS VRER NI YDENEEUICKE AC/DCY 4 v I Fv—Iv— DC12VRE(LER T BB

Noncontact digital thermometer ~ Cleaner spray of car (1712+JL) DC12V Power Supply Good for storing tools
AC/DC QUICK CHARGER P4 X/ 420x240x330mm
(1712 cell) Size / 420x240x330mm

SUPER KANAI FUEL 30%
Kyosho Racing KANAI FUEL 30%
No.73121 %3990

KANAI FUEL 20%

Kyosho Racing KANAI FUEL 20% 30% nitromethane
No.73111B %4830

30%=hH 20U v KL

20%=h0 378Uy ML
20% nitromethane

44



t\‘z ° .ﬁ— \y |\ *%,E\ SCREW C NUT etc' % FOR JAPANESE MARKET ON

14X (mm) A (&) B X (mm) A (&) mE (e AH (&)
Size (mm) QUANTITY b Size (mm) QUANTITY No. mm QUANTITY
@mmmmm FAREZ *210 @mmmmm REVAYIZIER *315 HIAYIRER %315
Round Head Screw (Bt3A) Button Hex Screw (Btid) Flat Head Hex Screw (B3A)
1101 2x6 © 2x8  2x10 * 2x15 5 each 1404 | 4x10 10 pcs 1376 | 3x6 10 pes
1102 | 2.6x8*2.6x10 * 2.6x12 * 2.6x14 5 each 1405 | 4x15 5 pcs 1377 3@ 10 pos
1103 | 3x4 * 3x6 * 3x8 * 3x10 * 3 x12 5 each 1407 | 2x8 10 pcs 1378 | ax10 10 pos
1104 | 3x14 +3x16 * 3x18 * 3x20 5 each 1408 | 4x20 5 pcs 1379 T 35 10 pos
1105 | 4x6 ¢ 4x8 ¢ 4x10  4x12 5 each (hmmmm TBR’{Z‘//'_\'“/%ZI:"Z *4%)? 1392 | 3x15 10 pos
1106 | 3x22 * 3x24  3x26 * 3x28 5 each utton Hex Screw )
Y TER ) 1393 | 3x18 10 pcs
1107 | 2.6x25 10 pcs x6 pcs — N
1708 | 2.6x30 8 pcs 1412 | 4x25 5 pcs YINYITRER %420
= * 1413 | 4x20 5 pcs Flat Head Hex Screw (Ftin)
N1V REZ 210
(i Rt (B2 ISUIRFYYTER K210 1396 [ 4x10 10 pes
1110 | 2.6x4 * 2.6x6 * 2.6x8 * 2.6x12 5 each Flanged Cap Screw () 1397 | 4x12 10 pcs
1111 | 3x4 * 3x6 * 3x8 * 3x10 * 3x12 5 each 1153 | 3x6 * 3x8 * 3x10 [ 2each 1398 | 4x15 12 pcs
1112 | 3x14 « 3x16 * 3x18 * 3x20 5 each 1154 | 4x8+4x10« 4x12 | 2each 12?? jxég 10P°S
1113 | 4x6 * 4x8 * 4x10 * 4x12 5 each TSAE R *210 iz 4§25 5;’5:
1114 | 3x22 ¢ 3x25 * 3x28 * 3x30 5 each ®MM Oval Head Screw (®ir)
1115 | 4x15 « 4x18 * 4x20 * 4x22 5 each 1157 | 2x8+2x10 [ 10each @ Fv b *210
HSER %210 vy hEX *210 ~ Nut (#i2)
-
Dmmm Flat Head Screw (F3A) (D Set Screw (Ftr) 1171 | 2mm e 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 ¢ 3x12 ¢ 3x14 * 3x16 3 each 1172 | 3mm e 4mm 10 each
1118 | 2.6x8 ¢ 2.6x10 *2.6x12 * 2.6x14 5 each 1161 | 3x3 ¢ 3x4 *3x5  3x10 3 each gl T7IVIMFY R *210
1119 | 3x6 * 3x8 * 3x10 * 3x12 5 each 1162 | 4x4 * 4x5 * 4x8 » 4x12 3 each Flanged Nut (Btsr)
1120 | 3x14 *3x16 * 3x18 * 3x20 5 each 1163 | 5x4 « 5x5 « 5x6 3 each 1174 | 3mm [ 10pcs
1121 | 4x8 ¢ 4x10 * 4x15 * 4x20 5 each 1164 | 5x30 e« 5x40 3 each 1175 | 4mm | 10pcs
1122 | 3x22 * 3x24 * 3x26 * 3x28 5 each 1165 | 3x20 - 3x25 3 each FaOvFy h %210
1123 | 3x30 * 3x32 * 3x34 * 3x35 5 each 1166 | 4x8 10 pcs > Nylon Nut (Bi50)
1168 | 4x12 10 pcs 1167 | 4x20 2 pes 1777 | 2.6mm 5 pcs
1197 | 4x6 10 pcs (T ?,t'/’f//\;(\jjs"‘lf{ygyztx *('%252) 1178 | 3mm 5 pes
:\__ vy 7 KX *2!0 ltanium Bina Sell-1apping ocrew 1179 Amm 5 pcs
W Cap Screw (B2) 1301 | 3x8 10 pes 1181 | 5mm 4 pcs
1124 | 2x8 *2x10 * 2x12 * 2x14 2 each 1282 gxg 18 pcs 1183 | 3mm (&) 5 pcs
. . . X CS
1125 | 2.6x8+2.6x10+2.6x1226x14 | 2each 1595 . zcs S5y NI a9 - %210
1126 | 3x83x10+3x12 + 3x14 2 each 5 T e - Flanged Nylon Nut (B530)
. . . ﬂ:mmm YINA Y REZR 420
11;; gz;g . 223 . 2)):;132 . gzig 2 2222 'I?Ttanmm Bind Screw (Btsr) 1180 [ 4mm | 5pes
1129 | 4x10 * 4x15 * 4x20 2 each 1311 | 3x8 10 pes gl 77IRAF-IhT-Tyh - K315
1130 | 4x25 * 4x28 * 4x30 5 each 1312 | 3x10 10 pcs Flanged Steel Color Nut (Fti2)
1181 | 4x35 » 4x40 = 4x45 2 each 1313 | 3x15 10 pes 1857 [ 4mm (F)L—) |_8pos
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm (L v R) | 8pcs
*rvIER *315 m FEIVYSHIVEVITER *420 @I IIVIRRFIT-HAYT N k420
@mmm Cap Screw HBir) Titanium Flat Head Seff-Tapping Screw (Ftr) . Flanged Steel Color Nylon Nut (FiA)
1391 | 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm (Z)L—) 8 pcs
FREYEVTER *210 1322 | 5x10 10 pes 1360 | 4mm (L v F) 8 pcs
m Round Head Self-Tapping Screw (BEA) 1323 3x12 10 pcs . I@ FLIFAOVFY R %315
1132 | 2x4 « 2x6 * 2x8 * 2x10 5 each 1324 | 3x15 8 pcs Aluminum Nylon Nut ~ (t32)
1133 | 2.6x62.6x8 * 2.6x10 * 2.6x12 5 each m FHIHSHIVEVTER 630 1341 | 4mm (&)L/X—) 4 pcs
1134 | 3x6 ¢ 3x8 ¢ 3x10 * 3x12 » 3x14 5 each Titanium Flat Head Self-Tapping Screw #r) 1342 | 4mm (F)L—) 4 pcs
1135 | 3x15 ¢ 3x16 ¢ 3x18 * 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm (L v R) 4 pcs
1136 | 3x25 ¢ 3x30 ¢ 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4mm (J—JLR) 4 pcs
1137 | 2.6x14 *2.6x15+2.6x16*2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (&JL/X—) 5 pcs
@mmﬁmm A{éﬁ&vﬁygax *yg Ummmmm FHIIHSER *420 1346 3mm7wf) 5 pcs
Bind Self-Tapping Screw ®E2) Titanium Flat Head Screw  (#3A) 1347 | 3mm (L v R) 5 pcs
1140 | 2.6x6 * 2.6x8 * 2.6x10 * 2.6x12 5 each 1331 | ax8 10 pos 1349 | 3mm (“/“)I//\“—) (%) 5 pcs
1141 | 3x6 * 3x8 » 3x10 * 3x12 * 3x14 5 each 1332 | 3x10 10 pes 1350 | 3mm (7J/)L—) G&) 5 pcs
1142 3x15 ¢ 3x16 » 3x18 * 3x20 5 each 1333 3x12 10 pos 1351 3mm (L v R) &) 5 pcs
1143 | 4x10 :X1§ot§187t izefgh 1334 | 3x15 8 ps 1353 4mmE;jt/\“)_) 5 pcs
ZHYEVITER — 1354 | 4mm — 5 pcs
ﬁmmmm ) <\ p E2
Flat Head Self-Tapping Screw  (£iA) [)mmm _ﬁ;;g;ﬁ Fread Screw *('%?;)8) 1355 | 4mm (L v F) 5 pcs
1147 | 2.6x6 ¢ 2.6x8 * 2.6x10 * 2.6x12 5 each Ty — *210
1148 | 3x6 » 3x8 * 3x10 » 3x12 » 3x14 5 each 1222 2"?0 2 pcs @ Washer )
. . . X pcs
1149 | 3x15 3x16 » 3x18 *» 3x20 5 each 1185 | 2mm  2.6mm * 3mm 10 each
1337 | 4x15 5 pcs
1150 | 4x15 ¢ 4x20 * 4x25 5 each
1186 | 4mm e 5mm 10 each
1151 | 4x8 » 4x12 5 each 1338 | 4x20 : 4 pes 1189 T 26x7 <05 10pos
R VAY o RER *315 FIVEARIYANYTR k525 N =
(o 2 on Sex Brem Xs15 (7 ey %525 1190 | 7x11x05+7x11x1 | Beach
A
1361 | 3x8 8 pcs %420
1223 gﬁg 18 222 1362 | 3x10 8 ﬁcs @ Washer (Bt2)
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x 1 10 pcs
1370 | 3x12 10 pcs 1364 | 3x15 8 pcs 96651] 12x15x 0.5 10 pcs
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs @ EUYY *158
1389 | 3x18 10 pcs FHIVERTIAY IR *525 E-Clips (Brar)
1395 | 3x25 5 pcs I)mmm Titanium Socket F/H Screw  (i3A) 1380 | E1.5 10 pcs
(I]mmm R VANYIRER %420 1371 | 3x8 8 pcs 1381 | E2.0 10 pcs
Button Hex Screw (Fid) 1372 | 3x10 8 pcs 1382 | E25 10 pcs
1369 | 2.6x5 i i [ 10 pecs 1373 | 3x12 8 pos 1383 | E3.0 10 pes
1375 | 3x6 8 pcs 1385 E5.0 10 pcs
1401 | 4x8 10 pes 1386 | E6.0 10 pcs
1402 | 4x18 5 pcs 1387 | E7.0 6 pes
1403 | 4x22 5 pcs 1390 | E10.0 6 pcs
1406 | 2x5 10 pcs

ZZICHEEESNIEMADE R, Fv hEE
M1 —H—EH=E) ICEBWEbELLREI W,

45



THE FINEST RADIO CONTROL MODELS

REAR—LR—Y

www.kyosho.com
RSt
T243-0034 #HER)IEEARTMTF153
[A-N—EEofEBRERALT @1 — Y —EXREBEBELE 046-229-4115
ZRIR/CEZLHELED, | FHEWETEE  BE~EB®HRBE%ZFR<)10 1 00~18 : 00

852900041  PRINTED IN CHINA



